&% eurofins =X\

7~ [ACCREDITED)
ikl WY No. 3857.01

RF TEST REPORT

Applicant MeiG Smart Technology Co., Ltd
FCCID 2APJ4-SLM336Q

Product LTE Cat1 Module

Brand MEIGLink

Model SLM336Q

Report No. R2407A0777-R3V3

Issue Date  August 26, 2024

Eurofins TA Technology (Shanghai) Co., Ltd. tested the above equipment in accordance with the requirements
in FCC CFR47 Part 2 (2023)/ FCC CFR47 Part 27C (2023). The test results show that the equipment tested is
capable of demonstrating compliance with the requirements as documented in this report.

Jon Tide bk

Prepared by: Xu Ying Approved by: Xu Kai

Eurofins TA Technology (Shanghai) Co., Ltd.

Building 3, No.145, Jintang Rd, Pudong Shanghai, P.R.China
TEL: +86-021-50791141/2/3
FAX: +86-021-50791141/2/3-8000



<% eurofins

RF Test Report Report No.: R2407A0777-R3V3
TABLE OF CONTENT
L =T = o T =1 (o] Y PSPPSR 5
1.1 Notes of the TeSt RePOIt.... ... et e e 5
L =] =T 11 OO RPRPUPROPRN 5
1.3 TESHNG LOCALON. ...ttt ettt b e e nanee s 5
2 General Description of Equipment under Test..... ..o 6
2.1 Applicant and Manufacturer INformation .............ccoooeciiii i 6
2.2 General iNfOrMALIoN .......c.eiiiiii et ettt e e e e et e e bt e e ente e e nee e e 6
I N o) o1 [1=To RS =T g Lo £= T (o 1< TSP PRR 8
4 TeSt CONfIGUIALION .....ocoiiiie et e et e e e st be e e s st e e e e e aabeeeesntaeeeennnreeeean 9
LT 1= O T RS 11
5.1 RF Power Output and Effective Isotropic Radiated Power ..o 11
52  Occupied BandWidth......... oo e 13
5.3 Band Edge ComPlanCe .........cooiiiiiiiiii e 14
5.4  Peak-to-Average Power Ratio (PAPR) ........ooiiiiiiii e 16
5.5  Frequency Stability ...........cooiiiiiii e 17
5.6  Spurious Emissions at Antenna Terminals ............ccceeveiiiieciciie e 18
5.7 Radiated Spurious EMISSION .........ccuiiiiiiiic et 20
B TEST RESUIES ...t e e e ea bt e e bbbt e s e b e e e e e ean e e e naee e 23
6.1 RF Power Output and Effective Isotropic Radiated Power ............ccccocveiviiiieccieee e, 23
6.2  Occupied BanAWidth.........ccoiiiiiiiiie e e e e 40
6.3  Band EAge COMPIANCE ......coouuiiiiiiiie ettt ettt sb e snee s 63
6.4  Peak-to-Average Power Ratio (PAPR) ..o 86
6.5  Frequency Stability ... s 89
6.6  Spurious Emissions at Antenna Terminals ...........oooo i 98
6.7 Radiated Spurious EMISSION ........oooiiiiiiiii e 109
7 Main Test INSIIUMENTS .....ooi e et e e e b ae e e snre e s 116
ANNEX A: The EUT APPEAIANCE ........uuiiiiiiiieeieecieiete e e e e ettt e e e e e es st ea e e e s aeessestsaaeaeaeeesennnsnneeaeaesan 117
ANNEX B: Test SEtUP PhOLOS ........viieeiie ettt e e st ee e s b e e e e 118
Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 2 of 118

This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.



<% eurofins
RF Test Report

Report No.: R2407A0777-R3V3

Version | Revision Description Issue Date
Rev.0 | Initial issue of report. August 7, 2024
Rev.1 Update data. August 21, 2024
Rev.2 | Update description. August 26, 2024
Rev.3 | Update data. August 26, 2024

Note: This revised report (Report No.: R2407A0777-R3V3) supersedes and replaces the
previously issued report (Report No.: R2407A0777-R3V2). Please discard or destroy the
previously issued report and dispose of it accordingly.
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Summary of Measurement Results

Number | Test Case Clause in FCC rules Verdict
2.1046
1 RF Power Output and Effective Isotropic | /27.50(d)(4) PASS
Radiated Power [27.50(b)(10)
127.50(c)(10)
2 Occupied Bandwidth 2.1049 PASS
27.53(h)
3 Band Edge Compliance 127.53(g) PASS
127.53(f) /127.53(c)
4 Peak-to-Average Power Ratio 27.50(d)/KDB971168 D01(5.7) PASS
5 Frequency Stability 2.1055/27.54 PASS
2.1051
6 Spurious Emissions at Antenna Terminals 27.53(h) PASS
127.53(9)
127.53(f) /127.53(c)
2.1053
. . o 127.53(h)
7 Radiated Spurious Emission 127 53(g) PASS
127.53(f) /127.53(c)

Date of Testing: July 8, 2024 ~ July 23, 2024
Date of Sample Received: July 4, 2024

Note: PASS: The EUT complies with the essential requirements in the standard.

FAIL: The EUT does not comply with the essential requirements in the standard.
All indications of Pass/Fail in this report are opinions expressed by Eurofins TA Technology (Shanghai) Co.,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties were not taken
into account and are published for informational purposes only.
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1 Test Laboratory

1.1 Notes of the Test Report

This report shall not be reproduced in full or partial, without the written approval of Eurofins TA
Technology (Shanghai) Co., Ltd. The results documented in this report apply only to the tested
sample, under the conditions and modes of operation as described herein. Measurement
Uncertainties were not taken into account and are published for informational purposes only. This
report is written to support regulatory compliance of the applicable standards stated above.

1.2. Test facility

FCC (Designation number: CN1179, Test Firm Registration Number: 446626)

Eurofins TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications
Commission list of test facilities recognized to perform measurements.

A2LA (Certificate Number: 3857.01)

Eurofins TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform measurement.

1.3 Testing Location

Company: Eurofins TA Technology (Shanghai) Co., Ltd.

Address: Building 3, No.145, Jintang Rd, Pudong Shanghai, P.R.China
City: Shanghai

Post code: 201201

Country: P. R. China

Contact: Xu Kai

Telephone: +86-021-50791141/2/3

Fax: +86-021-50791141/2/3-8000
Website: https://www.eurofins.com/electrical-and-electronics
E-mail: Kain. Xu@cpt.eurofinscn.com
Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 5 of 118
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2 General Description of Equipment under Test

2.1 Applicant and Manufacturer Information

Applicant

MeiG Smart Technology Co., Ltd

Applicant address

2nd Floor,Office Building,No.5 Lingxia Road,Fenghuang,Fuyong
Street,Bao'an District,Shenzhen, China.

Manufacturer

MeiG Smart Technology Co., Ltd

Manufacturer address

2nd Floor,Office Building,No.5 Lingxia Road,Fenghuang,Fuyong
Street,Bao'an District,Shenzhen, China.

2.2 General information

EUT Description
Model SLM336Q
SN Conducted M336QA1AHE013000171
Radiated M336QA1AHE013000107
Hardware Version SLM336QA1A_MB_V1.01

Software Version

V08

Power Supply

External power supply

Antenna Type

External Antenna

Antenna Gain

LTE Band 4 4.00 dBi
LTE Band 12 | 3.65dBi
LTE Band 13 | 3.80 dBi
LTE Band 66 | 4.00 dBi
LTEBand 71 | 3.19 dBi

Test Mode(s)

LTE Band 4/12/13/66/71

Test Modulation

(LTE) QPSK, 16QAM;

Band QPSK 16QAM
LTE Band 4 1.4/3/5/10/15/20MHz 1.4/3/5MHz
Channel Bandwidth LTE Band 12 1.4/3/5/10MHz 1.4/3/5MHz
LTE Band 13 | 5/10MHz 5MHz
LTE Band 66 1.4/3/5/10/15/20MHz 1.4/3/5MHz
LTE Band 71 5/10/15/20MHz 5MHz
LTE Category 1
LTE Band 4 26.72 dBm
LTE Band 12 | 24.32 dBm
Maximum E.l.R.P./ E.R.P. LTE Band 13 | 24.50 dBm
LTE Band 66 | 26.95 dBm
LTE Band 71 | 24.31 dBm
Rated Power Supply Voltage 3.8V

Eurofins TA Technology (Shanghai) Co., Ltd.
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Operating Voltage Minimum: 3.5V Maximum: 4.2V
Operating Temperature Lowest: -35°C Highest: +75°C
Testing Temperature Lowest: -30°C Highest: +50°C
Band Tx (MHz) Rx (MHz)
LTE Band 4 1710 ~ 1755 2110 ~ 2155
Operating Frequency Range(s) LTE Band 12 699 ~ 716 729 ~ 746
LTE Band 13 777 ~787 746 ~ 756
LTE Band 66 1710 ~ 1780 2110 ~ 2180
LTE Band 71 663 ~ 698 617 ~ 652

Auxiliary Test Equipment

Manufacturer: MeiG Smart Technology Co., Ltd

Moth
other board Model: /

Note:
1. The EUT is sent from the applicant to Eurofins TA and the information of the EUT is declared by
the applicant.

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 7 of 118
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.



I.' " -
<% eurofins
RF Test Report Report No.: R2407A0777-R3V3

3 Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

Test standards:
FCC CFR47 Part 27C (2023)

FCC CFR47 Part 2 (2023)

Reference standard:
ANSI C63.26-2015

KDB 971168 D01 Power Meas License Digital Systems v03r01

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 8 of 118
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4 Test Configuration

Radiated measurements are performed by rotating the EUT in three different orthogonal test planes.
EUT stand-up position (vertical), lie-down position (horizontal). The worst emission was found in
stand-up position (vertical)

All mode and data rates and positions and RB size and modulations were investigated.
Subsequently, only the worst case emissions are reported.

The following testing in LTE is set based on the maximum RF Output Power.

The following testing in different Bandwidth is set to detailin the following table:

Test modes are chosen to be reported as the worst case configuration below for LTE Band

4/12/13/66/71:
: Bandwidth (MHz) Modulation RB Test
Test items | Modes Channel
14| 3 5 |10 | 15 | 20 [QPSK | 16QAM | 1 | 50% [100% | L | M | H
RF Power LTE4 | O | O] O|O)|O]|O (0] (0] o] (0] (0] O|O0|O
Outputand | LTE 12 O] O (0] 0] o] (0] (0] O|0|O
Effective O| O (0] 0] o] (0] (0] 0|0 |0
Isotropic O|O0O|] O] O (0] (0] o] (0] (0] O|0|O
Radiated
Power O|j|oOo|] O] O (0] (0] 0] (0] (0] O|0|O
O|O| O] O (0] (0] 0] O|0|O
Occupied o i- © © o ©|0]0
Bandwidth ©10 © © © ©]1019
O|O| O] O (0] (0] 0] oO|0|O
O|j|oOo| O] O (0] (0] (0] O|0|O
O|O0O| O] O (0] (0] o] (0] 0]
. 0| O 0] 0] O (0] 0]
Compliance
O|O0O|] O] O (0] (0] O (0] 0]
O|O0O|] O] O (0] (0] O (0] 0]
O|O| O] O (0] (0] 0] oO|0|O
Peak-to-Aver | LTE12 | O | O | O | O (0] 0] O O|0|O
age Power O | O (0] 0] O 0|00
Ratio O|O0O|] O] O (0] (0] O oO|O0|O
O|O0O|] O] O (0] (0] O O|0|O
o|lolo|o]| o 0 O |
O] O (0] 0]
Stability
olo|/o]o]| o ) |0 |
olo|/o]o]| o 0 0 |
Spurious @) (0] 0] (0] 0] n
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Emissions at
Antenna
Terminals
Radiated
Spurious
Emission
Note 1. The mark “O” means that this configuration is chosen for testing.
2. The mark “-” means that this configuration is not testing.
Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 10 of 118
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5 Test Case

5.1 RF Power Output and Effective Isotropic Radiated Power

Ambient condition

Temperature Relative humidity Pressure

15°C ~ 35°C 20% ~ 80% 86 kPa ~ 106 kPa

Methods of Measurement

During the process of the testing, The EUT was connected to the Base Station Simulator with a
known loss. The EUT is controlled by the Base Station Simulator test set to ensure max power
transmission with proper modulation.

ERP can then be calculated as follows:
EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
EIRP (dBm) = ERP (dBm) + 2.15 (dB.)

Test Setup

RF cable
EUT Base station Simulatar

Limits
No specific RF power output requirements in part 2.1046.

Rule Part 27.50(b) (10) specifies that “Portable stations (hand-held devices) transmitting in the
746-757 MHz, 776-788 MHz, and 805-806 MHz bands are limited to 3 watts ERP”

Rule Part 27.50(c) (10) specifies that “Portable stations (hand-held devices) in the 600 MHz uplink
band and the 698-746 MHz band, and fixed and mobile stations in the 600 MHz uplink band are
limited to 3 watts ERP”

Rule Part 27.50(d) (4) specifies that “Fixed, mobile and portable (hand-held) stations operating in the
1710-1755 MHz band are limited to 1 watt EIRP”

Part 27.50(b)(10) Limit < 3W (34.77 dBm)
Part 27.50(c)(10) Limit < 3W (34.77 dBm)
Part 27.50(d)(4) Limit < 1W (30dBm)
Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 11 of 118
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Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U=0.4 dB for RF power output, k = 2, U= 1.19 dB for ERP/EIRP.

Test Results

Refer to the section 6.1 of this report for test data.

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 12 of 118
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5.2 Occupied Bandwidth

Ambient condition

Temperature Relative humidity Pressure

15°C ~ 35°C 20% ~ 80% 86 kPa ~ 106 kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
occupied bandwidth is measured using spectrum analyzer.

RBW is setto =1%EBW, VBW is set to 3x RBW.

99% power and -26dBc occupied bandwidths are recorded. Spectrum analyzer plots are included on
the following pages.

Test Setup

Spectrurm
Analyzer

EUT Splitter

Base station Simulator

Limits
No specific occupied bandwidth requirements in part 2.1049.
Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U=624Hz.

Test Results

Refer to the section 6.2 of this report for test data.

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 13 of 118
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5.3 Band Edge Compliance

Ambient condition

Temperature Relative humidity Pressure

15°C ~ 35°C 20% ~ 80% 86 kPa ~ 106 kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
band edge of the lowest and highest channels were measured.

The testing follows KDB 971168 D01 v03r01 Section 6.0

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The band edges of low and high channels for the highest RF powers were measured.

RBW is setto =1%EBW, VBW is set to 3x RBW on spectrum analyzer.

Set spectrum analyzer with RMS detector.

The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

Checked that all the results comply with the emission limit line.

Test Setup

Spectrum
Analkyzer

EUT Splitter

Base station Simulator

Limits
Rule Part 27.53(h) specifies that “ for operations in the 1695-1710 MHz, 1710-1755 MHz, 1755-1780
MHz, 1915-1920 MHz, 1995-2000 MHz, 2000-2020 MHz, 2110-2155 MHz, 2155-2180 MHz, and

2180-2200 bands, the power of any emission outside a licensee's frequency block shall be
attenuated below the transmitter power (P) in watts by at least 43 + 10 log+o (P) dB”

Rule Part 27.53(g) For operations in the 600 MHz band and the 698-746 MHz band, the power of any
emission outside a licensee's frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, by at least 43 + 10
log (P) dB. Compliance with this provision is based on the use of measurement instrumentation
employing a resolution bandwidth of 100 kilohertz or greater. However, in the 100 kilohertz bands
immediately outside and adjacent to a licensee's frequency block, a resolution bandwidth of at least
30 kHz may be employed.

Rule Part 27.53(m) (4) specifies that “for BRS and EBS stations. For mobile digital stations, the

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 14 of 118
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attenuation factor shall be not less than 40 + 10 log (P) dB on all frequencies between the channel
edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on all frequencies between 5
megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB on all frequencies more
than X megahertz from the channel edge, where X is the greater of 6 megahertz or the actual
emission bandwidth as defined in paragraph (m)(4) of this section. In addition, the attenuation factor
shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and
55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees operating on
frequencies below 2495 MHz may also submit a documented interference complaint against BRS
licensees operating on channel BRS Channel 1 on the same terms and conditions as adjacent
channel BRS or EBS licensees.

Example:

The limit line is derived from 43 + 10log (P) dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)

=[30 + 10log (P)] (dBm) - [43 + 10log(P)] (dB) = -13dBm.

Rule Part 27.53(f) For operations in the 746-758 MHz, 775-788 MHz, and 805-806 MHz bands,
emissions in the band 1559-1610 MHz shall be limited to —70 dBW/MHz equivalent isotropically
radiated power (EIRP) for wideband signals, and —80 dBW EIRP for discrete emissions of less than
700 Hz bandwidth. For the purpose of equipment authorization, a transmitter shall be tested with an
antenna that is representative of the type that will be used with the equipment in normal operation.

Rule Part 27.53 (c) For operations in the 746-758 MHz band and the 776-788 MHz band, the power
of any emission outside the licensee's frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, in accordance with
the following:

(1) On any frequency outside the 746-758 MHz band, the power of any emission shall be attenuated
outside the band below the transmitter power (P) by at least 43 + 10 log (P) dB;

(2) On any frequency outside the 776-788 MHz band, the power of any emission shall be attenuated
outside the band below the transmitter power (P) by at least 43 + 10 log (P) dB;

(3) On all frequencies between 763-775 MHz and 793-805 MHz, by a factor not less than 76 + 10 log
(P) dB in a 6.25 kHz band segment, for base and fixed stations;

(4) On all frequencies between 763-775 MHz and 793-805 MHz, by a factor not less than 65 + 10 log
(P) dB in a 6.25 kHz band segment, for mobile and portable stations;

(5) Compliance with the provisions of paragraphs (c)(1) and (c)(2) of this section is based on the use
of measurement instrumentation employing a resolution bandwidth of 100 kHz or greater. However, in
the 100 kHz bands immediately outside and adjacent to the frequency block, a resolution bandwidth
of at least 30 kHz may be employed;

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 1.96, U=0.684dB.

Test Results

Refer to the section 6.3 of this report for test data.

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 15 of 118
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5.4 Peak-to-Average Power Ratio (PAPR)

Ambient condition

Temperature Relative humidity Pressure

15°C ~ 35°C 20% ~ 80% 86 kPa ~ 106 kPa

Methods of Measurement

Measure the total peak power and record as PPk. And measure the total average power and record as
PAvg. Both the peak and average power levels must be expressed in the same logarithmic units (e.g.,
dBm). Determine the PAPR from:

PAPR (dB) = PPk (dBm) - PAvg (dBm).

Test Setup

Spectrum
Analkyzer

EUT Splitter

Base station Simulator

Limits

Rule Part 27.50(d)(5) Equipment employed must be authorized in accordance with the provisions of
24.51. Power measurements for transmissions by stations authorized under this section may be
made either in accordance with a Commission-approved average power technique or in compliance
with paragraph (d)(6) of this section. In measuring transmissions in this band using an average power
technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for thenormal distribution is
with the coverage factor k = 2, U= 0.4 dB.

Test Results

Refer to the section 6.4 of this report for test data.
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5.5 Frequency Stability

Ambient condition

Temperature Relative humidity Pressure

15°C ~ 35°C 20% ~ 80% 86 kPa ~ 106 kPa

Method of Measurement
Frequency Stability (Temperature Variation)
The temperature inside the climate chamber is varied from -30°C to +50°C in 10°C step size.
(1)With all power removed, the temperature was decreased to -10°C and permitted to stabilize for
three hours.

(2)Measure the carrier frequency with the test equipment in a “call mode”. These measurements
should be made within 1 minute of powering up the mobile station, to prevent significant self
warming.

(3) Repeat the above measurements at 10°C increments from -30°C to +50°C. Allow at least 1.5
hours at each temperature, un-powered, before making measurements.

Frequency Stability (Voltage Variation)

The frequency stability shall be measured with variation of primary supply voltage as follows:
Primary Supply Voltage: The primary supply voltage is varied from 85% to 115% of the nominal
value for non hand-carried battery and AC powered equipment. For hand-carried,
battery-powered equipment, primary supply voltage is reduced to the battery operating end point
which shall be specified by the manufacturer.

This transceiver is specified to operate with an input voltage of between 3.5V and 4.2 V, with a
nominal voltage of 3.8V.

Test setup
\Climate chamber ]I
|
I .
: EUT : Eiasg ﬁanﬂn
| | Simuiator
i I
DC Power Supply
Limits

The frequency stability shall be sufficient to ensure that the fundamental emissions stay within the
authorized bands of operation.

Measurement Uncertainty
The assessed measurement uncertainty to ensure 99.75% confidence level for the normal
distribution is with the coverage factor k = 3,U=0.01ppm.

Test Results
Refer to the section 6.5 of this report for test data.
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5.6 Spurious Emissions at Antenna Terminals

Ambient condition

Temperature Relative humidity Pressure

15°C ~ 35°C 20% ~ 80% 86 kPa ~ 106 kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
measurement is carried out using a spectrum analyzer. The spectrum analyzer scans from 9kHz to
the 10th harmonic of the carrier. The peak detector is used.

RBW is set to 1 kHz (0.009MHz~ 0.15 MHz),

RBW is set to 10 kHz (0.15 MHz~ 30 MHz)

RBW is set to 100 kHz (30MHz~1000 MHz)

RBW is set to 1000 kHz (above 1000MHZz)

Sweep is set to AUTO.

Of those disturbances below (limit — 20 dB), the mark is not required for the EUT.

The modulation mode and RB allocation refer to section 5.1, using the maximum output power
configuration.

Test setup

Spectrum

EuT Splitter
Analyzer

Base station simulator

Limits

Rule Part 27.53(h) specifies that “for operations in the 1695-1710 MHz, 1710-1755 MHz, 1755-1780
MHz, 1915-1920 MHz, 1995-2000 MHz, 2000-2020 MHz, 2110-2155 MHz, 2155-2180 MHz, and
2180-2200 bands, the power of any emission outside a licensee's frequency block shall be
attenuated below the transmitter power (P) in watts by at least 43 + 10 log10 (P) dB..”

Rule Part 27.53 (g) For operations in the 600 MHz band and the 698-746 MHz band, the power of any
emission outside a licensee's frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, by at least 43 + 10
log (P) dB. Compliance with this provision is based on the use of measurement instrumentation
employing a resolution bandwidth of 100 kilohertz or greater. However, in the 100 kilohertz bands
immediately outside and adjacent to a licensee's frequency block, a resolution bandwidth of at least
30 kHz may be employed.

Rule Part 27.53(f) For operations in the 746-758 MHz, 775-788 MHz, and 805-806 MHz bands,
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emissions in the band 1559-1610 MHz shall be limited to —70 dBW/MHz equivalent isotropically
radiated power (EIRP) for wideband signals, and —80 dBW EIRP for discrete emissions of less than
700 Hz bandwidth. For the purpose of equipment authorization, a transmitter shall be tested with an
antenna that is representative of the type that will be used with the equipment in normal operation.
Part 27.53 (c) For operations in the 746-758 MHz band and the 776-788 MHz band, the power of any
emission outside the licensee's frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, in accordance with
the following:
(1) On any frequency outside the 746-758 MHz band, the power of any emission shall be attenuated
outside the band below the transmitter power (P) by at least 43 + 10 log (P) dB;
(2) On any frequency outside the 776-788 MHz band, the power of any emission shall be attenuated
outside the band below the transmitter power (P) by at least 43 + 10 log (P) dB;
(3) On all frequencies between 763-775 MHz and 793-805 MHz, by a factor not less than 76 + 10 log
(P) dB in a 6.25 kHz band segment, for base and fixed stations;
(4) On all frequencies between 763-775 MHz and 793-805 MHz, by a factor not less than 65 + 10 log
(
(

P) dB in a 6.25 kHz band segment, for mobile and portable stations;

5) Compliance with the provisions of paragraphs (c)(1) and (c)(2) of this section is based on the use
of measurement instrumentation employing a resolution bandwidth of 100 kHz or greater. However, in
the 100 kHz bands immediately outside and adjacent to the frequency block, a resolution bandwidth
of at least 30 kHz may be employed;

Part 27.53(h)/(g) Limit -13 dBm
Limit out of the band 1559-1610 MHz -13 dBm
Limit in the band 1559-1610 MHz -40 dBm

Part 27.53(f) Limit

Measurement Uncertainty

The assessed measurement uncertainty to ensure 99.75% confidence level for the normal
distribution is with the coverage factor k = 1.96.

Frequency Uncertainty
9kHz-1GHz 0.684 dB
1GHz-27GHz 1.407 dB

Test Results

Refer to the section 6.6 of this report for test data.
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5.7 Radiated Spurious Emission

Ambient condition

Temperature Relative humidity Pressure

15°C ~ 35°C 20% ~ 80% 86 kPa ~ 106 kPa

Method of Measurement

1. The testing follows FCC KDB 971168 D01 v03r01 Section 5.8 and ANSI C63.26-2015.

2. Below 1GHz: The EUT is placed on a turntable 0.8 meters above the ground in the chamber, 3
meter away from the antenna. The maximal emission value is acquired by adjusting the antenna
height, polarisation and turntable azimuth. Normally, the height range of antenna is 1 m to 4 m, the
azimuth range of turntable is 0° to 360°, and the receive antenna has two polarizations Vertical (V)
and Horizontal (H). Above 1GHz: (Note: the FCC’s permission to use 1.5m as an alternative per
TCBC Conf call of Dec. 2, 2014.) The EUT is placed on a turntable 1.5 meters above the ground in
the chamber, 3 meter away from the antenna. The maximal emission value is acquired by adjusting
the antenna height, polarisation and turntable azimuth. Normally, the height range of antenna is 1 m
to 4 m, the azimuth range of turntable is 0° to 360°, and the receive antenna has two polarizations
Vertical (V) and Horizontal (H).

3. Aloop antenna, A log-periodic antenna or horn antenna shall be substituted in place of the EUT.
The log-periodic antenna will be driven by a signal generator and the level will be adjusted till the
same power value on the spectrum analyzer or receiver. The level of the spurious emissions can be
calculated through the level of the signal generator, cable loss, the gain of the substitution antenna
and the reading of the spectrum analyzer or receiver.

4. The EUT is then put into continuously transmitting mode at its maximum power level during the test.
Set Test Receiver or Spectrum RBW=100kHz, VBW=300kHz for 30MHz to 1GHz and RBW=1MHz,
VBW=3MHz for above 1GHz, and the maximum value of the receiver should be recorded as (Pr).

5. The EUT shall be replaced by a substitution antenna. In the chamber, an substitution antenna for
the frequency band of interest is placed at the reference point of the chamber. An RF Signal source
for the frequency band of interest is connected to the substitution antenna with a cable that has been
constructed to not interfere with the radiation pattern of the antenna. A power (PMea) is applied to the
input of the substitution antenna, and adjust the level of the signal generator output until the value of
the receiver reach the previously recorded (Pr). The power of signal source (PMea) is recorded. The
test should be performed by rotating the test item and adjusting the receiving antenna polarization.
6. A amplifier should be connected to the Signal Source output port. And the cable should be connect
between the Amplifier and the Substitution Antenna. The cable loss (Pcl) ,the Substitution Antenna
Gain (Ga) and the Amplifier Gain (PAg) should be recorded after test.

7. The measurement results are obtained as described below:

Power(EIRP)=PMea- PAg - Pcl + Ga

The measurement results are amend as described below:

Power(EIRP)=PMea- Pcl + Ga

8. This value is EIRP since the measurement is calibrated using an antenna of known gain (2.15 dB)
and known input power. ERP can be calculated from EIRP by subtracting the gain of the dipole, ERP
= EIRP-2.15dB.
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The modulation mode and RB allocation refer to section 5.1, using the maximum output power
configuration.

Test setup
9KHz~ 30MHz
Loop
antenna
- 3m
Tumtable
EUT
08 Spectrum
|_.’ I i } | Analyzer
Ground Plane Coaxial Cable
30MHz~ 1GHz
= . Aniemna
% / tower
)
3m :
Tumtable : Yk 6 i
EUT |
- Spectrum
0.
- - || ‘ Analyzer
FreT— I m—
Ground Plane Coaxial Cable /
Above 1GHz
: : Antetina
‘ fower
| | ——— Hom
i anrengsa
3m /
e Spestnumn
Tumtable 1\ s
EUT -0 D \
-
W Y=

Note: Area side:2.4mX3.6m
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Limits

Rule Part 27.53(h) specifies that “for operations in the 1695-1710 MHz, 1710-1755 MHz, 1755-1780
MHz, 1915-1920 MHz, 1995-2000 MHz, 2000-2020 MHz, 2110-2155 MHz, 2155-2180 MHz, and
2180-2200 bands, the power of any emission outside a licensee's frequency block shall be
attenuated below the transmitter power (P) in watts by at least 43 + 10 log10 (P) dB.”

Rule Part 27.53 (g) For operations in the 600 MHz band and the 698-746 MHz band, the power of any
emission outside a licensee's frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, by at least 43 + 10
log (P) dB. Compliance with this provision is based on the use of measurement instrumentation
employing a resolution bandwidth of 100 kilohertz or greater. However, in the 100 kilohertz bands
immediately outside and adjacent to a licensee's frequency block, a resolution bandwidth of at least
30 kHz may be employed.

Rule Part 27.53(f)For operations in the 746-758 MHz, 775-788 MHz, and 805-806 MHz bands,
emissions in the band 1559-1610 MHz shall be limited to —=70 dBW/MHz equivalent isotropically
radiated power (EIRP) for wideband signals, and —80 dBW EIRP for discrete emissions of less than
700 Hz bandwidth. For the purpose of equipment authorization, a transmitter shall be tested with an
antenna that is representative of the type that will be used with the equipment in normal operation.
Part 27.53 (c) For operations in the 746-758 MHz band and the 776-788 MHz band, the power of any
emission outside the licensee's frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, in accordance with
the following:

(1) On any frequency outside the 746-758 MHz band, the power of any emission shall be attenuated
outside the band below the transmitter power (P) by at least 43 + 10 log (P) dB;

(2) On any frequency outside the 776-788 MHz band, the power of any emission shall be attenuated
outside the band below the transmitter power (P) by at least 43 + 10 log (P) dB;

(3) On all frequencies between 763-775 MHz and 793-805 MHz, by a factor not less than 76 + 10 log
(P) dB in a 6.25 kHz band segment, for base and fixed stations;

(4) On all frequencies between 763-775 MHz and 793-805 MHz, by a factor not less than 65 + 10 log
(P) dB in a 6.25 kHz band segment, for mobile and portable stations;

(5) Compliance with the provisions of paragraphs (c)(1) and (c)(2) of this section is based on the use
of measurement instrumentation employing a resolution bandwidth of 100 kHz or greater. However, in
the 100 kHz bands immediately outside and adjacent to the frequency block, a resolution bandwidth
of at least 30 kHz may be employed;

Part 27.53 (h)/(g) Limit -13 dBm
. Limit out of the band 1559-1610 MHz -13 dBm

Part 27.53(f) Limit —
Limit in the band 1559-1610 MHz -40 dBm

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = £1.96, U= +3.55 dB.

Test Results

Refer to the section 6.7 of this report for test data.
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6 Test Results

6.1 RF Power Output and Effective Isotropic Radiated Power

LTE Band 4

Bandwidth UL RB Size RB Modulation Power EIRP
(MHz) Channel Position (dBm) (dBm)
1.4 19957 1 #0 QPSK 22.22 26.22
1.4 19957 1 #Mid QPSK 22.32 26.32
1.4 19957 1 #Max QPSK 22.26 26.26
1.4 19957 3 #0 QPSK 22.22 26.22
1.4 19957 3 #Mid QPSK 22.20 26.20
1.4 19957 3 #Max QPSK 22.16 26.16
14 19957 6 #0 QPSK 21.45 25.45
14 20175 1 #0 QPSK 21.92 25.92
1.4 20175 1 #Mid QPSK 21.91 25.91
14 20175 1 #Max QPSK 21.92 25.92
14 20175 3 #0 QPSK 22.00 26.00
14 20175 3 #Mid QPSK 21.99 25.99
1.4 20175 3 #Max QPSK 22.00 26.00
1.4 20175 6 #0 QPSK 21.03 25.03
1.4 20393 1 #0 QPSK 22.47 26.47
1.4 20393 1 #Mid QPSK 22.44 26.44
1.4 20393 1 #Max QPSK 22.40 26.40
1.4 20393 3 #0 QPSK 22.38 26.38
14 20393 3 #Mid QPSK 22.36 26.36
14 20393 3 #Max QPSK 22.35 26.35
1.4 20393 6 #0 QPSK 21.41 25.41
3 19965 1 #0 QPSK 22.03 26.03
3 19965 1 #Mid QPSK 22.14 26.14
3 19965 1 #Max QPSK 21.88 25.88
3 19965 8 #0 QPSK 21.32 25.32
3 19965 8 #Mid QPSK 21.32 25.32
3 19965 8 #Max QPSK 21.22 25.22
3 19965 15 #0 QPSK 21.25 25.25
3 20175 1 #0 QPSK 21.80 25.80
3 20175 1 #Mid QPSK 21.94 25.94
3 20175 1 #Max QPSK 21.76 25.76
3 20175 8 #0 QPSK 20.96 24.96
3 20175 8 #Mid QPSK 20.98 24.98
3 20175 8 #Max QPSK 21.02 25.02
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3 20175 15 #0 QPSK 20.98 24.98
3 20385 1 #0 QPSK 22.34 26.34
3 20385 1 #Mid QPSK 22.46 26.46
3 20385 1 #Max QPSK 22.24 26.24
3 20385 8 #0 QPSK 21.39 25.39
3 20385 8 #Mid QPSK 21.40 25.40
3 20385 8 #Max QPSK 21.53 25.53
3 20385 15 #0 QPSK 21.50 25.50
5 19975 1 #0 QPSK 22.38 26.38
5 19975 1 #Mid QPSK 22.30 26.30
5 19975 1 #Max QPSK 22.14 26.14
5 19975 12 #0 QPSK 21.42 25.42
5 19975 12 #Mid QPSK 21.42 25.42
5 19975 12 #Max QPSK 21.29 25.29
5 19975 25 #0 QPSK 21.34 25.34
5 20175 1 #0 QPSK 21.95 25.95
5 20175 1 #Mid QPSK 21.99 25.99
5 20175 1 #Max QPSK 22.00 26.00
5 20175 12 #0 QPSK 21.01 25.01
5 20175 12 #Mid QPSK 21.03 25.03
5 20175 12 #Max QPSK 21.06 25.06
5 20175 25 #0 QPSK 21.05 25.05
5 20375 1 #0 QPSK 22.53 26.53
5 20375 1 #Mid QPSK 22.46 26.46
5 20375 1 #Max QPSK 22.51 26.51
5 20375 12 #0 QPSK 21.63 25.63
5 20375 12 #Mid QPSK 21.66 25.66
5 20375 12 #Max QPSK 21.62 25.62
5 20375 25 #0 QPSK 21.60 25.60
10 20000 1 #0 QPSK 22.27 26.27
10 20000 1 #Mid QPSK 22.15 26.15
10 20000 1 #Max QPSK 22.14 26.14
10 20000 25 #0 QPSK 21.26 25.26
10 20000 25 #Mid QPSK 21.25 25.25
10 20000 25 #Max QPSK 21.21 25.21
10 20000 50 #0 QPSK 21.22 25.22
10 20175 1 #0 QPSK 21.83 25.83
10 20175 1 #Mid QPSK 21.97 25.97
10 20175 1 #Max QPSK 22.17 26.17
10 20175 25 #0 QPSK 21.13 2513
10 20175 25 #Mid QPSK 21.15 2515
10 20175 25 #Max QPSK 21.27 25.27
10 20175 50 #0 QPSK 21.22 25.22
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10 20350 1 #0 QPSK 22.57 26.57
10 20350 1 #Mid QPSK 22.72 26.72
10 20350 1 #Max QPSK 22.62 26.62
10 20350 25 #0 QPSK 21.68 25.68
10 20350 25 #Mid QPSK 21.71 25.71
10 20350 25 #Max QPSK 21.70 25.70
10 20350 50 #0 QPSK 21.70 25.70
15 20025 1 #0 QPSK 22.20 26.20
15 20025 1 #Mid QPSK 22.08 26.08
15 20025 1 #Max QPSK 21.98 25.98
15 20025 36 #0 QPSK 21.42 25.42
15 20025 36 #Mid QPSK 21.41 25.41
15 20025 36 #Max QPSK 21.41 25.41
15 20025 75 #0 QPSK 21.40 25.40
15 20175 1 #0 QPSK 21.95 25.95
15 20175 1 #Mid QPSK 22.14 26.14
15 20175 1 #Max QPSK 22.25 26.25
15 20175 36 #0 QPSK 21.13 2513
15 20175 36 #Mid QPSK 21.16 25.16
15 20175 36 #Max QPSK 21.38 25.38
15 20175 75 #0 QPSK 21.27 25.27
15 20325 1 #0 QPSK 22.51 26.51
15 20325 1 #Mid QPSK 22.68 26.68
15 20325 1 #Max QPSK 22.60 26.60
15 20325 36 #0 QPSK 21.63 25.63
15 20325 36 #Mid QPSK 21.66 25.66
15 20325 36 #Max QPSK 21.72 25.72
15 20325 75 #0 QPSK 21.65 25.65
20 20050 1 #0 QPSK 22.41 26.41
20 20050 1 #Mid QPSK 22.21 26.21
20 20050 1 #Max QPSK 22.33 26.33
20 20050 50 #0 QPSK 21.52 25.52
20 20050 50 #Mid QPSK 21.51 25.51
20 20050 50 #Max QPSK 21.51 25.51
20 20050 100 #0 QPSK 21.51 25.51
20 20175 1 #0 QPSK 22.17 26.17
20 20175 1 #Mid QPSK 22.29 26.29
20 20175 1 #Max QPSK 22.41 26.41
20 20175 50 #0 QPSK 21.13 2513
20 20175 50 #Mid QPSK 21.16 25.16
20 20175 50 #Max QPSK 21.41 25.41
20 20175 100 #0 QPSK 21.28 25.28
20 20300 1 #0 QPSK 22.57 26.57
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20 20300 1 #Mid QPSK 22.65 26.65
20 20300 1 #Max QPSK 22.64 26.64
20 20300 50 #0 QPSK 21.69 25.69
20 20300 50 #Mid QPSK 21.72 25.72
20 20300 50 #Max QPSK 21.86 25.86
20 20300 100 #0 QPSK 21.78 25.78
1.4 19957 1 #0 16QAM 21.68 25.68
1.4 19957 1 #Mid 16QAM 21.80 25.80
1.4 19957 1 #Max 16QAM 21.71 25.71
1.4 19957 3 #0 16QAM 21.56 25.56
1.4 19957 3 #Mid 16QAM 21.65 25.65
1.4 19957 3 #Max 16QAM 21.66 25.66
1.4 19957 6 #0 16QAM 20.72 2472
1.4 20175 1 #0 16QAM 21.53 25.53
1.4 20175 1 #Mid 16QAM 21.63 25.63
1.4 20175 1 #Max 16QAM 21.60 25.60
1.4 20175 3 #0 16QAM 21.23 25.23
1.4 20175 3 #Mid 16QAM 21.23 25.23
1.4 20175 3 #Max 16QAM 21.23 25.23
1.4 20175 6 #0 16QAM 20.26 24.26
1.4 20393 1 #0 16QAM 21.58 25.58
1.4 20393 1 #Mid 16QAM 21.58 25.58
1.4 20393 1 #Max 16QAM 21.54 25.54
1.4 20393 3 #0 16QAM 21.50 25.50
1.4 20393 3 #Mid 16QAM 21.63 25.63
1.4 20393 3 #Max 16QAM 21.64 25.64
1.4 20393 6 #0 16QAM 20.77 2477

3 19965 1 #0 16QAM 21.54 25.54
3 19965 1 #Mid 16QAM 21.69 25.69
3 19965 1 #Max 16QAM 21.41 25.41
3 19965 8 #0 16QAM 20.56 24.56
3 19965 8 #Mid 16QAM 20.55 24.55
3 19965 8 #Max 16QAM 20.46 24.46
3 19965 15 #0 16QAM 20.41 24 .41
3 20175 1 #0 16QAM 21.39 25.39
3 20175 1 #Mid 16QAM 21.63 25.63
3 20175 1 #Max 16QAM 21.45 25.45
3 20175 8 #0 16QAM 20.38 24.38
3 20175 8 #Mid 16QAM 20.38 24.38
3 20175 8 #Max 16QAM 20.41 24.41
3 20175 15 #0 16QAM 20.18 24.18
3 20385 1 #0 16QAM 21.52 25.52
3 20385 1 #Mid 16QAM 21.65 25.65
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3 20385 1 H#Max 16QAM 21.44 | 2544
3 20385 8 #0 16QAM 2082 | 2482
3 20385 8 #Mid 16QAM 20.84 | 24.84
3 20385 8 #Max 16QAM 20.84 | 24.84
3 20385 15 #0 16QAM 2081 | 2481
5 19975 1 #0 16QAM 2196 | 2596
5 19975 1 #Mid 16QAM 2184 | 2584
5 19975 1 #Max 16QAM 2177 | 2577
5 19975 12 #0 16QAM 2060 | 2460
5 19975 12 #Mid 16QAM 2060 | 24.60
5 19975 12 #Max 16QAM 2048 | 2448
5 19975 25 #0 16QAM 2057 | 2457
5 20175 1 #0 16QAM 2138 | 2538
5 20175 1 #Mid 16QAM 2143 | 2543
5 20175 1 #Max 16QAM 2154 | 2554
5 20175 12 #0 16QAM 2038 | 2438
5 20175 12 #Mid 16QAM 2040 | 2440
5 20175 12 #Max 16QAM 2044 | 24.44
5 20175 25 #0 16QAM 2041 | 2441
5 20375 1 #0 16QAM 2201 | 26.01
5 20375 1 #Mid 16QAM 2206 | 26.06
5 20375 1 #Max 16QAM 2203 | 26.03
5 20375 12 #0 16QAM 2111 | 25.11
5 20375 12 #Mid 16QAM 2113 | 2513
5 20375 12 #Max 16QAM 2109 | 2509
5 20375 25 #0 16QAM 2099 | 24.99

LTE Band12

Bandwidth UL . RB . Power ERP
(MHz) | Channel | "5 5128 | pogition | ModUlation | o) | (dBm)
14 23017 1 #0 QPSK 2204 | 2354
14 23017 1 #Mid QPSK 2205 | 2355
14 23017 1 #Max QPSK 2216 | 23.66
14 23017 3 #0 QPSK 2199 | 2349
14 23017 3 #Mid QPSK 2197 | 2347
14 23017 3 #Max QPSK 2004 | 2354
14 23017 6 #0 QPSK 2120 | 22.70
14 23005 1 #0 QPSK 2227 | 23.77
14 23095 1 #Mid QPSK 2241 | 2391
14 23095 1 #Max QPSK 2242 | 2392
14 23095 3 #0 QPSK 2237 | 2387
14 23095 3 #Mid QPSK 2237 | 2387
14 23095 3 #Max QPSK 2045 | 23.95
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1.4 23095 6 #0 QPSK 21.44 22.94
1.4 23173 1 #0 QPSK 22.36 23.86
1.4 23173 1 #Mid QPSK 22.31 23.81
1.4 23173 1 #Max QPSK 22.32 23.82
1.4 23173 3 #0 QPSK 22.29 23.79
1.4 23173 3 #Mid QPSK 22.29 23.79
1.4 23173 3 #Max QPSK 22.28 23.78
1.4 23173 6 #0 QPSK 21.41 22.91

3 23025 1 #0 QPSK 22.09 23.59
3 23025 1 #Mid QPSK 22.29 23.79
3 23025 1 #Max QPSK 22.21 23.71
3 23025 8 #0 QPSK 21.22 22.72
3 23025 8 #Mid QPSK 21.19 22.69
3 23025 8 #Max QPSK 21.45 22.95
3 23025 15 #0 QPSK 21.39 22.89
3 23095 1 #0 QPSK 22.26 23.76
3 23095 1 #Mid QPSK 22.44 23.94
3 23095 1 #Max QPSK 22.25 23.75
3 23095 8 #0 QPSK 21.34 22.84
3 23095 8 #Mid QPSK 21.34 22.84
3 23095 8 #Max QPSK 21.47 22.97
3 23095 15 #0 QPSK 21.39 22.89
3 23165 1 #0 QPSK 22.32 23.82
3 23165 1 #Mid QPSK 22.44 23.94
3 23165 1 #Max QPSK 22.21 23.71
3 23165 8 #0 QPSK 21.44 22.94
3 23165 8 #Mid QPSK 21.45 22.95
3 23165 8 #Max QPSK 21.38 22.88
3 23165 15 #0 QPSK 21.44 22.94
5 23035 1 #0 QPSK 22.30 23.80
5 23035 #Mid QPSK 22.49 23.99
5 23035 1 #Max QPSK 22.69 24.19
5 23035 12 #0 QPSK 21.42 22.92
5 23035 12 #Mid QPSK 21.43 22.93
5 23035 12 #Max QPSK 21.67 23.17
5 23035 25 #0 QPSK 21.55 23.05
5 23095 1 #0 QPSK 22.44 23.94
5 23095 1 #Mid QPSK 22.46 23.96
5 23095 1 #Max QPSK 22.56 24.06
5 23095 12 #0 QPSK 21.47 22.97
5 23095 12 #Mid QPSK 21.47 22.97
5 23095 12 #Max QPSK 21.51 23.01
5 23095 25 #0 QPSK 21.51 23.01
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5 23155 1 #0 QPSK 2217 23.67
5 23155 1 #Mid QPSK 22.07 23.57
5 23155 1 #Max QPSK 21.97 23.47
5 23155 12 #0 QPSK 21.27 22.77
5 23155 12 #Mid QPSK 21.28 22.78
5 23155 12 #Max QPSK 21.18 22.68
5 23155 25 #0 QPSK 21.24 22.74
10 23060 1 #0 QPSK 22.03 23.53
10 23060 1 #Mid QPSK 22.65 24.15
10 23060 1 #Max QPSK 22.82 24.32
10 23060 25 #0 QPSK 21.55 23.05
10 23060 25 #Mid QPSK 21.54 23.04
10 23060 25 #Max QPSK 21.87 23.37
10 23060 50 #0 QPSK 21.70 23.20
10 23095 1 #0 QPSK 22.26 23.76
10 23095 1 #Mid QPSK 22.46 23.96
10 23095 1 #Max QPSK 22.50 24.00
10 23095 25 #0 QPSK 21.55 23.05
10 23095 25 #Mid QPSK 21.54 23.04
10 23095 25 #Max QPSK 21.63 23.13
10 23095 50 #0 QPSK 21.61 23.11
10 23130 1 #0 QPSK 22.19 23.69
10 23130 1 #Mid QPSK 22.20 23.70
10 23130 1 #Max QPSK 22.06 23.56
10 23130 25 #0 QPSK 2117 22.67
10 23130 25 #Mid QPSK 2117 22.67
10 23130 25 #Max QPSK 21.16 22.66
10 23130 50 #0 QPSK 21.17 22.67
1.4 23017 1 #0 16QAM 21.45 22.95
1.4 23017 1 #Mid 16QAM 21.44 22.94
1.4 23017 1 #Max 16QAM 21.55 23.05
1.4 23017 3 #0 16QAM 21.34 22.84
1.4 23017 3 #Mid 16QAM 21.33 22.83
1.4 23017 3 #Max 16QAM 21.31 22.81
1.4 23017 6 #0 16QAM 20.35 21.85
1.4 23095 1 #0 16QAM 21.67 23.17
1.4 23095 1 #Mid 16QAM 21.88 23.38
1.4 23095 1 #Max 16QAM 21.87 23.37
1.4 23095 3 #0 16QAM 21.40 22.90
1.4 23095 3 #Mid 16QAM 21.39 22.89
1.4 23095 3 #Max 16QAM 21.48 22.98
1.4 23095 6 #0 16QAM 20.48 21.98
1.4 23173 1 #0 16QAM 21.42 22.92
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1.4 23173 1 #Mid 16QAM 21.36 22.86
1.4 23173 1 #Max 16QAM 21.39 22.89
1.4 23173 3 #0 16QAM 21.36 22.86
1.4 23173 3 #Mid 16QAM 21.35 22.85
1.4 23173 3 #Max 16QAM 21.34 22.84
1.4 23173 6 #0 16QAM 20.37 21.87

3 23025 1 #0 16QAM 21.50 23.00
3 23025 1 #Mid 16QAM 21.83 23.33
3 23025 1 #Max 16QAM 21.73 23.23
3 23025 8 #0 16QAM 20.47 21.97
3 23025 8 #Mid 16QAM 20.46 21.96
3 23025 8 #Max 16QAM 20.60 22.10
3 23025 15 #0 16QAM 20.43 21.93
3 23095 1 #0 16QAM 21.73 23.23
3 23095 1 #Mid 16QAM 21.85 23.35
3 23095 1 #Max 16QAM 21.71 23.21
3 23095 8 #0 16QAM 20.60 22.10
3 23095 8 #Mid 16QAM 20.59 22.09
3 23095 8 #Max 16QAM 20.71 22.21
3 23095 15 #0 16QAM 20.41 21.91
3 23165 1 #0 16QAM 21.49 22.99
3 23165 1 #Mid 16QAM 21.50 23.00
3 23165 1 #Max 16QAM 21.29 22.79
3 23165 8 #0 16QAM 20.63 22.13
3 23165 8 #Mid 16QAM 20.64 22.14
3 23165 8 #Max 16QAM 20.56 22.06
3 23165 15 #0 16QAM 20.56 22.06
5 23035 1 #0 16QAM 21.72 23.22
5 23035 1 #Mid 16QAM 22.07 23.57
5 23035 1 #Max 16QAM 22.20 23.70
5 23035 12 #0 16QAM 20.60 22.10
5 23035 12 #Mid 16QAM 20.61 22.11
5 23035 12 #Max 16QAM 20.85 22.35
5 23035 25 #0 16QAM 20.70 22.20
5 23095 1 #0 16QAM 21.76 23.26
5 23095 1 #Mid 16QAM 21.79 23.29
5 23095 1 #Max 16QAM 21.90 23.40
5 23095 12 #0 16QAM 20.66 22.16
5 23095 12 #Mid 16QAM 20.67 2217
5 23095 12 #Max 16QAM 20.73 22.23
5 23095 25 #0 16QAM 20.64 22.14
5 23155 1 #0 16QAM 21.67 23.17
5 23155 1 #Mid 16QAM 21.59 23.09
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5 23155 1 #Max 16QAM 2150 | 23.00
5 23155 12 #0 16QAM 2050 | 22.00
5 23155 12 #Mid 16QAM 2051 | 2201
5 23155 12 #Max 16QAM 2041 | 21.91
5 23155 25 #0 16QAM 2034 | 2184
LTE Band13
Ba("n::’z';"h Ch::nel RB Size | RB Position | Modulation :’:;’;; (:BR;)
5 23205 1 #0 QPSK 2230 | 23.95
5 23205 1 #Mid QPSK 2248 | 2413
5 23205 1 #Max QPSK 2282 | 2447
5 23205 12 #0 QPSK 2119 | 22.84
5 23205 12 #Mid QPSK 2118 | 2283
5 23205 12 #Max QPSK 2180 | 2345
5 23205 25 #0 QPSK 2153 | 2318
5 23230 1 #0 QPSK 2261 | 24.26
5 23230 1 #Mid QPSK 2285 | 2450
5 23230 1 #Max QPSK 2259 | 24.24
5 23230 12 #0 QPSK 2192 | 2357
5 23230 12 #Mid QPSK 2192 | 2357
5 23230 12 #Max QPSK 2179 | 23.44
5 23230 25 #0 QPSK 2184 | 2349
5 23255 1 #0 QPSK 2084 | 2449
5 23255 1 #Mid QPSK 2264 | 24.29
5 23255 1 #Max QPSK 2256 | 24.21
5 23255 12 #0 QPSK 2176 | 2341
5 23255 12 #Mid QPSK 2177 | 2342
5 23255 12 #Max QPSK 2161 | 2326
5 23255 25 #0 QPSK 2167 | 2332
10 23230 1 #0 QPSK 2232 | 2397
10 23230 1 #Mid QPSK 2283 | 2448
10 23230 1 #Max QPSK 2262 | 2427
10 23230 25 #0 QPSK 2176 | 2341
10 23230 25 #Mid QPSK 2175 | 23.40
10 23230 25 #Max QPSK 2180 | 23.45
10 23230 50 #0 QPSK 2176 | 2341
5 23205 1 #0 16QAM | 2161 | 2326
5 23205 1 #Mid 16QAM | 2180 | 2345
5 23205 1 #Max 16QAM | 2216 | 2381
5 23205 12 #0 16QAM | 2037 | 22.02
5 23205 12 #Mid 16QAM | 2037 | 22.02
5 23205 12 #Max 16QAM | 21.03 | 22.68
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5 23205 25 #0 16QAM | 20.61 | 22.26
5 23230 1 #0 16QAM | 2206 | 23.71
5 23230 1 #Mid 16QAM | 2229 | 23.94
5 23230 1 #Max 160AM | 2202 | 2367
5 23230 12 #0 160AM | 21.06 | 22.71
5 23230 12 #Mid 160AM | 21.06 | 22.71
5 23230 12 #Max 160AM | 2092 | 2257
5 23230 25 #0 160AM | 2095 | 2260
5 23255 1 #0 16QAM | 2213 | 23.78
5 23255 1 #Mid 16QAM | 2191 | 2356
5 23255 1 #Max 16QAM | 21.86 | 2351
5 23255 12 #0 16QAM | 2095 | 22.60
5 23255 12 #Mid 16QAM | 20.96 | 22.61
5 23255 12 #Max 16QAM | 2079 | 2244
5 23255 25 #0 16QAM | 20.81 | 2246
LTE Band 66
Bandwidth UL . RB . Power EIRP
(MHz) | Channel | B 5128 | pogition | Modulation | o) | (dBm)
14 131979 1 #0 QPSK 2256 | 26.56
14 131979 1 #Mid QPSK 2262 | 2662
14 131979 1 #Max QPSK 2258 | 2658
14 131979 3 #0 QPSK 2252 | 2652
14 131979 3 #Mid QPSK 2262 | 2662
14 131979 3 #Max QPSK 2262 | 2662
14 131979 6 #0 QPSK 2162 | 2562
14 132322 1 #0 QPSK 2252 | 2652
14 132322 1 #Mid QPSK 2249 | 2649
14 132322 1 #Max QPSK 2048 | 2648
14 132322 3 #0 QPSK 2255 | 2655
14 132322 3 #Mid QPSK 2256 | 2656
14 132322 3 #Max QPSK 2256 | 2656
14 132322 6 #0 QPSK 2157 | 2557
14 132665 1 #0 QPSK 2179 | 25.79
14 132665 1 #Mid QPSK 2183 | 2583
14 132665 1 #Max QPSK 2176 | 25.76
14 132665 3 #0 QPSK 2183 | 2583
14 132665 3 #Mid QPSK 2182 | 2582
14 132665 3 #Max QPSK 2173 | 25.73
14 132665 6 #0 QPSK 2075 | 2475
3 131987 1 #0 QPSK 2237 | 2637
3 131987 1 #Mid QPSK 2246 | 2646
3 131987 1 #Max QPSK 2236 | 26.36
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3 131987 8 #0 QPSK 21.53 25.53
3 131987 8 #Mid QPSK 21.53 25.53
3 131987 8 #Max QPSK 21.55 25.55
3 131987 15 #0 QPSK 21.51 25.51
3 132322 1 #0 QPSK 2242 26.42
3 132322 1 #Mid QPSK 22.61 26.61
3 132322 1 #Max QPSK 22.38 26.38
3 132322 8 #0 QPSK 21.58 25.58
3 132322 8 #Mid QPSK 21.59 25.59
3 132322 8 #Max QPSK 21.62 25.62
3 132322 15 #0 QPSK 21.57 25.57
3 132657 1 #0 QPSK 21.82 25.82
3 132657 1 #Mid QPSK 21.92 25.92
3 132657 1 #Max QPSK 21.60 25.60
3 132657 8 #0 QPSK 20.81 24.81
3 132657 8 #Mid QPSK 20.84 24.84
3 132657 8 #Max QPSK 20.74 24.74
3 132657 15 #0 QPSK 20.76 24.76
5 131997 1 #0 QPSK 22.53 26.53
5 131997 1 #Mid QPSK 22.57 26.57
5 131997 1 #Max QPSK 22.48 26.48
5 131997 12 #0 QPSK 21.69 25.69
5 131997 12 #Mid QPSK 21.69 25.69
5 131997 12 #Max QPSK 21.67 25.67
5 131997 25 #0 QPSK 21.65 25.65
5 132322 1 #0 QPSK 22.55 26.55
5 132322 1 #Mid QPSK 22.63 26.63
5 132322 1 #Max QPSK 22.57 26.57
5 132322 12 #0 QPSK 21.63 25.63
5 132322 12 #Mid QPSK 21.64 25.64
5 132322 12 #Max QPSK 21.68 25.68
5 132322 25 #0 QPSK 21.63 25.63
5 132647 1 #0 QPSK 21.94 25.94
5 132647 1 #Mid QPSK 21.84 25.84
5 132647 1 #Max QPSK 21.64 25.64
5 132647 12 #0 QPSK 20.84 24.84
5 132647 12 #Mid QPSK 20.86 24.86
5 132647 12 #Max QPSK 20.75 24.75
5 132647 25 #0 QPSK 20.79 24.79
10 132022 1 #0 QPSK 22.41 26.41
10 132022 1 #Mid QPSK 2244 26.44
10 132022 1 #Max QPSK 22.37 26.37
10 132022 25 #0 QPSK 21.73 25.73
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10 132022 25 #Mid QPSK 21.72 25.72
10 132022 25 #Max QPSK 21.63 25.63
10 132022 50 #0 QPSK 21.68 25.68
10 132322 1 #0 QPSK 22.45 26.45
10 132322 1 #Mid QPSK 22.59 26.59
10 132322 1 #Max QPSK 22.54 26.54
10 132322 25 #0 QPSK 21.60 25.60
10 132322 25 #Mid QPSK 21.62 25.62
10 132322 25 #Max QPSK 21.70 25.70
10 132322 50 #0 QPSK 21.64 25.64
10 132622 1 #0 QPSK 21.93 25.93
10 132622 1 #Mid QPSK 21.99 25.99
10 132622 1 #Max QPSK 21.78 25.78
10 132622 25 #0 QPSK 21.04 25.04
10 132622 25 #Mid QPSK 21.07 25.07
10 132622 25 #Max QPSK 21.04 25.04
10 132622 50 #0 QPSK 21.05 25.05
15 132047 1 #0 QPSK 22.28 26.28
15 132047 1 #Mid QPSK 22.35 26.35
15 132047 1 #Max QPSK 22.28 26.28
15 132047 36 #0 QPSK 21.57 25.57
15 132047 36 #Mid QPSK 21.56 25.56
15 132047 36 #Max QPSK 21.51 25.51
15 132047 75 #0 QPSK 21.53 25.53
15 132322 1 #0 QPSK 22.52 26.52
15 132322 1 #Mid QPSK 22.78 26.78
15 132322 1 #Max QPSK 22.66 26.66
15 132322 36 #0 QPSK 21.71 25.71
15 132322 36 #Mid QPSK 21.73 25.73
15 132322 36 #Max QPSK 21.89 25.89
15 132322 75 #0 QPSK 21.79 25.79
15 132597 1 #0 QPSK 22.06 26.06
15 132597 1 #Mid QPSK 22.10 26.10
15 132597 1 #Max QPSK 21.91 25.91
15 132597 36 #0 QPSK 21.15 25.15
15 132597 36 #Mid QPSK 21.17 2517
15 132597 36 #Max QPSK 21.19 25.19
15 132597 75 #0 QPSK 21.19 25.19
20 132072 1 #0 QPSK 22.53 26.53
20 132072 1 #Mid QPSK 22.48 26.48
20 132072 1 #Max QPSK 22.61 26.61
20 132072 50 #0 QPSK 21.73 25.73
20 132072 50 #Mid QPSK 21.72 25.72
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20 132072 50 #Max QPSK 21.73 25.73
20 132072 100 #0 QPSK 21.74 25.74
20 132322 1 #0 QPSK 22.88 26.88
20 132322 1 #Mid QPSK 22.93 26.93
20 132322 1 #Max QPSK 22.95 26.95
20 132322 50 #0 QPSK 21.77 25.77
20 132322 50 #Mid QPSK 21.79 25.79
20 132322 50 #Max QPSK 21.91 25.91
20 132322 100 #0 QPSK 21.86 25.86
20 132572 1 #0 QPSK 22.15 26.15
20 132572 1 #Mid QPSK 22.11 26.11
20 132572 1 #Max QPSK 22.00 26.00
20 132572 50 #0 QPSK 21.24 25.24
20 132572 50 #Mid QPSK 21.26 25.26
20 132572 50 #Max QPSK 21.30 25.30
20 132572 100 #0 QPSK 21.27 25.27
1.4 131979 1 #0 16QAM 21.87 25.87
1.4 131979 1 #Mid 16QAM 22.03 26.03
1.4 131979 1 #Max 16QAM 21.93 25.93
1.4 131979 3 #0 16QAM 21.83 25.83
1.4 131979 3 #Mid 16QAM 21.81 25.81
1.4 131979 3 #Max 16QAM 21.79 25.79
1.4 131979 6 #0 16QAM 20.93 24.93
1.4 132322 1 #0 16QAM 22.04 26.04
1.4 132322 1 #Mid 16QAM 22.09 26.09
1.4 132322 1 #Max 16QAM 22.07 26.07
1.4 132322 3 #0 16QAM 21.67 25.67
1.4 132322 3 #Mid 16QAM 21.80 25.80
1.4 132322 3 #Max 16QAM 21.81 25.81
1.4 132322 6 #0 16QAM 20.98 24.98
1.4 132665 1 #0 16QAM 20.89 24.89
1.4 132665 1 #Mid 16QAM 20.85 24 .85
1.4 132665 1 #Max 16QAM 20.78 2478
1.4 132665 3 #0 16QAM 20.80 24 .80
1.4 132665 3 #Mid 16QAM 20.80 24.80
1.4 132665 3 #Max 16QAM 20.73 24.73
1.4 132665 6 #0 16QAM 19.85 23.85

3 131987 1 #0 16QAM 21.85 25.85

3 131987 1 #Mid 16QAM 22.03 26.03

3 131987 1 #Max 16QAM 21.82 25.82

3 131987 8 #0 16QAM 20.84 24.84

3 131987 8 #Mid 16QAM 20.84 24.84

3 131987 8 #Max 16QAM 20.85 24.85
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3 131987 | 15 #0 16QAM 2075 | 2475
3 132322 1 #0 16QAM 2192 | 2592
3 132322 1 #Mid 16QAM 2209 | 26.09
3 132322 1 #Max 16QAM 2185 | 2585
3 132322 8 #0 16QAM 2095 | 24.95
3 132322 8 #Mid 16QAM 2096 | 24.96
3 132322 8 #Max 16QAM 2108 | 2508
3 132322 15 #0 16QAM 20.88 | 24.88
3 132657 1 #0 16QAM 2094 | 24.94
3 132657 1 #Mid 16QAM 2098 | 24.98
3 132657 1 #Max 16QAM 2067 | 2467
3 132657 8 #0 16QAM 2012 | 2412
3 132657 8 #Mid 16QAM 2013 | 2413
3 132657 8 #Max 16QAM 2005 | 24.05
3 132657 | 15 #0 16QAM 2006 | 24.06
5 131997 1 #0 16QAM 2191 | 2591
5 131997 1 #Mid 16QAM 2195 | 2595
5 131997 1 #Max 16QAM 2197 | 2597
5 131997 | 12 #0 16QAM 2097 | 2497
5 131097 | 12 #Mid 16QAM 2098 | 24.98
5 131097 | 12 #Max 16QAM 2096 | 24.96
5 131097 | 25 #0 16QAM 2093 | 24.93
5 132322 1 #0 16QAM 2192 | 2592
5 132322 1 #Mid 16QAM 2207 | 2607
5 132322 1 #Max 16QAM 2201 | 26.01
5 132322 12 #0 16QAM 2102 | 2502
5 132322 12 #Mid 16QAM 2103 | 2503
5 132322 12 #Max 16QAM 2109 | 2509
5 132322 | 25 #0 16QAM 2093 | 24.93
5 132647 1 #0 16QAM 2157 | 2557
5 132647 1 #Mid 16QAM 2146 | 2546
5 132647 1 #Max 16QAM 2130 | 2530
5 132647 | 12 #0 16QAM 2023 | 2423
5 132647 | 12 #Mid 16QAM 2025 | 2425
5 132647 | 12 #Max 16QAM 2015 | 24.15
5 132647 | 25 #0 16QAM 2021 | 2421

LTE Band 71
Bandwidth | UL _ RB _ Power | ERP
(MHz) | Channel | "B 5128 | pocition | Modulation | jpy | (dBm)
5 133147 1 #0 QPSK 2028 | 2332
5 133147 1 #Mid QPSK 2235 | 2339
5 133147 1 #Max QPSK 2033 | 2337
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5 133147 12 #0 QPSK 21.55 22.59
5 133147 12 #Mid QPSK 21.55 22.59
5 133147 12 #Max QPSK 21.51 22.55
5 133147 25 #0 QPSK 21.55 22.59
5 133297 1 #0 QPSK 22.48 23.52
5 133297 1 #Mid QPSK 22.54 23.58
5 133297 1 #Max QPSK 22.49 23.53
5 133297 12 #0 QPSK 21.56 22.60
5 133297 12 #Mid QPSK 21.58 22.62
5 133297 12 #Max QPSK 21.57 22.61
5 133297 25 #0 QPSK 21.59 22.63
5 133447 1 #0 QPSK 22.56 23.60
5 133447 1 #Mid QPSK 22.65 23.69
5 133447 1 #Max QPSK 22.51 23.55
5 133447 12 #0 QPSK 21.79 22.83
5 133447 12 #Mid QPSK 21.80 22.84
5 133447 12 #Max QPSK 21.68 22.72
5 133447 25 #0 QPSK 21.73 22.77
10 133172 1 #0 QPSK 22.33 23.37
10 133172 1 #Mid QPSK 22.42 23.46
10 133172 1 #Max QPSK 22.63 23.67
10 133172 25 #0 QPSK 21.68 22.72
10 133172 25 #Mid QPSK 21.67 22.71
10 133172 25 #Max QPSK 21.86 22.90
10 133172 50 #0 QPSK 21.79 22.83
10 133297 1 #0 QPSK 22.58 23.62
10 133297 1 #Mid QPSK 22.49 23.53
10 133297 1 #Max QPSK 22.86 23.90
10 133297 25 #0 QPSK 21.65 22.69
10 133297 25 #Mid QPSK 21.67 22.71
10 133297 25 #Max QPSK 21.84 22.88
10 133297 50 #0 QPSK 21.75 22.79
10 133422 1 #0 QPSK 23.05 24.09
10 133422 1 #Mid QPSK 22.75 23.79
10 133422 1 #Max QPSK 22.74 23.78
10 133422 25 #0 QPSK 2212 23.16
10 133422 25 #Mid QPSK 22.12 23.16
10 133422 25 #Max QPSK 21.96 23.00
10 133422 50 #0 QPSK 22.05 23.09
15 133197 1 #0 QPSK 22.46 23.50
15 133197 1 #Mid QPSK 22.84 23.88
15 133197 1 #Max QPSK 22.34 23.38
15 133197 36 #0 QPSK 21.86 22.90
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15 133197 36 #Mid QPSK 21.83 22.87
15 133197 36 #Max QPSK 21.94 22.98
15 133197 75 #0 QPSK 21.94 22.98
15 133297 1 #0 QPSK 22.65 23.69
15 133297 1 #Mid QPSK 22.55 23.59
15 133297 1 #Max QPSK 22.46 23.50
15 133297 36 #0 QPSK 21.77 22.81
15 133297 36 #Mid QPSK 21.79 22.83
15 133297 36 #Max QPSK 21.96 23.00
15 133297 75 #0 QPSK 21.86 22.90
15 133397 1 #0 QPSK 22.90 23.94
15 133397 1 #Mid QPSK 23.27 24.31
15 133397 1 #Max QPSK 22.68 23.72
15 133397 36 #0 QPSK 22.07 23.11
15 133397 36 #Mid QPSK 22.07 23.11
15 133397 36 #Max QPSK 22.03 23.07
15 133397 75 #0 QPSK 22.09 23.13
20 133222 1 #0 QPSK 22.64 23.68
20 133222 1 #Mid QPSK 22.75 23.79
20 133222 1 #Max QPSK 22.55 23.59
20 133222 50 #0 QPSK 21.97 23.01
20 133222 50 #Mid QPSK 21.97 23.01
20 133222 50 #Max QPSK 21.88 22.92
20 133222 100 #0 QPSK 21.97 23.01
20 133322 1 #0 QPSK 22.83 23.87
20 133322 1 #Mid QPSK 22.83 23.87
20 133322 1 #Max QPSK 22.76 23.80
20 133322 50 #0 QPSK 21.68 22.72
20 133322 50 #Mid QPSK 21.70 22.74
20 133322 50 #Max QPSK 22.05 23.09
20 133322 100 #0 QPSK 21.88 22.92
20 133372 1 #0 QPSK 22.66 23.70
20 133372 1 #Mid QPSK 23.03 24.07
20 133372 1 #Max QPSK 22.82 23.86
20 133372 50 #0 QPSK 21.94 22.98
20 133372 50 #Mid QPSK 21.94 22.98
20 133372 50 #Max QPSK 22.20 23.24
20 133372 100 #0 QPSK 22.12 23.16
5 133147 1 #0 16QAM 21.90 22.94
5 133147 1 #Mid 16QAM 22.03 23.07
5 133147 1 #Max 16QAM 21.87 22.91
5 133147 12 #0 16QAM 20.75 21.79
5 133147 12 #Mid 16QAM 20.76 21.80
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5 133147 12 #Max 16QAM 20.70 21.74
5 133147 25 #0 16QAM 20.70 21.74
5 133297 1 #0 16QAM 21.88 22.92
5 133297 1 #Mid 16QAM 21.93 22.97
5 133297 1 #Max 16QAM 21.91 22.95
5 133297 12 #0 16QAM 20.78 21.82
5 133297 12 #Mid 16QAM 20.80 21.84
5 133297 12 #Max 16QAM 20.78 21.82
5 133297 25 #0 16QAM 20.74 21.78
5 133447 1 #0 16QAM 21.99 23.03
5 133447 1 #Mid 16QAM 22.10 23.14
5 133447 1 #Max 16QAM 22.00 23.04
5 133447 12 #0 16QAM 20.99 22.03
5 133447 12 #Mid 16QAM 21.00 22.04
5 133447 12 #Max 16QAM 20.90 21.94
5 133447 25 #0 16QAM 20.79 21.83
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6.2 Occupied Bandwidth

LTE Band 4
Bandwidth Frequenc 99% Power -26dBe
RB Modulation (MHz) Channel (I‘\:IIIHZ) J Bandwidth (MHz) Bandwidth

(MHz)

19957 1710.7 1.094 1.292

1.4 20175 1732.5 1.093 1.279

20393 1754.3 1.094 1.284

19965 1711.5 2.700 2.968

3 20175 1732.5 2.696 2.958

20385 1753.5 2.703 2.958

19975 1712.5 4.507 4.930

5 20175 1732.5 4.511 4917

aPsK 20375 1752.5 4.503 4.868

20000 1715 8.977 10.095

10 20175 1732.5 9.016 10.065

20350 1750 8.994 10.010

20025 1717.5 13.501 15.170

100% 15 20175 1732.5 13.520 14.983
20325 1747.5 13.485 14.912

20050 1720 17.929 19.841

20 20175 1732.5 17.999 19.890

20300 1745 17.970 19.745

19957 1710.7 1.098 1.295

1.4 20175 1732.5 1.098 1.297

20393 1754.3 1.094 1.303

19965 1711.5 2.713 2.953

16QAM 3 20175 1732.5 2.692 2.955

20385 1753.5 2.695 2.970

19975 1712.5 4.508 4.869

5 20175 1732.5 4.504 4.894

20375 1752.5 4.503 4.885

LTE Band 12
-26dBc
RB | Modulation | CanaWidth | o nner | Frequency | 99% Power Bandwidth
(MHz) (MHz) Bandwidth (MHz)
(MHz)
23017 699.7 1.092 1.299
100% QPSK 1.4

23095 707.5 1.096 1.300
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23173 715.3 1.089 1.293

23025 700.5 2.690 2972

3 23095 707.5 2.699 2.965

23165 714.5 2.702 2.956

23035 701.5 4515 4.946

5 23095 707.5 4.503 4.903

23155 713.5 4.504 4.885

23060 704 9.010 10.316

10 23095 707.5 8.989 9.906

23130 71 8.975 10.072

23017 699.7 1.098 1.279

14 23095 707.5 1.098 1.305

23173 715.3 1.097 1.308

23025 700.5 2.704 2.982

16QAM 3 23095 707.5 2.699 2.941

23165 714.5 2.696 2977

23035 701.5 4.514 4.930

5 23095 707.5 4.497 4.925

23155 713.5 4.498 4.910

LTE Band 13
Bandwidth Frequenc 99% Power -26dBe
RB Modulation (MHz) Channel (I‘\:IIIHZ) o Bandwidth (MHz) Bandwidth

(MHz)

23205 779.5 4.508 4.889

QPSK 5 23230 782 4.503 4.919

23255 784.5 4.502 4.889

100% 10 23230 782 8.984 9.985
23205 779.5 4512 4.874

16QAM 5 23230 782 4.498 4.882

23255 784.5 4.512 4.925

LTE Band 66
RB | Modulation | ConaWidth | o nner | Frequency | 99% Power B:n‘(sic\’NBi:th
(MHz) (MHz) Bandwidth (MHz)

(MHz)

131979 1710.7 1.094 1.287

14 132322 1745 1.094 1.275

100% QPSK

132665 1779.3 1.094 1.301

3 131987 1711.5 2.698 2.941
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132322 1745 2.699 2.967
132657 1778.5 2.700 2.964
131997 1712.5 4512 4.925
5 132322 1745 4.507 4.896
132647 1777.5 4.501 4.971
132022 1715 8.984 10.105
10 132322 1745 8.981 10.227
132622 1775 9.008 10.041
132047 1717.5 13.526 15.266
15 132322 1745 13.483 15.310
132597 1772.5 13.462 14.999
132072 1720 17.982 19.695
20 132322 1745 17.966 19.905
132572 1770 17.963 19.628
131979 1710.7 1.095 1.283
14 132322 1745 1.096 1.308
132665 1779.3 1.097 1.295
131987 1711.5 2.717 2.974
16QAM 3 132322 1745 2.701 2.951
132657 1778.5 2.694 2.965
131997 1712.5 4.511 4.874
5 132322 1745 4.504 4.915
132647 1777.5 4.504 4.869
LTE Band 71
) Bandwidth Frequency 99% Power -26dB.c
RB Modulation (MHz) Channel (MHz) Bandwidth (MHz) Ba?n::zl;:lth
133147 665.5 4.497 4.931
5 133297 680.5 4.503 4912
133447 695.5 4.500 4.882
133172 668 9.007 10.059
10 133297 680.5 9.022 10.062
100% aPsK 133422 693 8.955 10.032
133197 670.5 13.500 15.055
15 133297 680.5 13.552 15.357
133397 690.5 13.495 15.027
133222 673 17.903 19.858
20 133322 683 18.037 19.805
133372 688 18.021 19.768
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133147 665.5 4.513 4.943
133297 680.5 4.499 4.936
133447 695.5 4.498 4.891
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LTE Band 4 QPSK 1.4MHz CH-Low

LTE Band 4 QPSK 3MHz CH-Low

oo

Frag 1.7107 00000 GHz

!Ceme'r 1
#Res BW
Occupied Bandwidth
1.0942 MHz
Transmit Freq Error -2.B58 kHz
x dB Bandwidth MHz

Connser Freq; 1710700000 Gtz
Trig: Fres Bun Avgiticis: 708300
BAmn. 45 €8

#VBW 81 kHz

Total Power 0.9 dBm

o of OBW Power  99.00 %
x dB - B

Radio S None

Fadi Device: BT

L e
Concer Fraq; 1711500000 Gitx Fadio 5 Nene
Trig: Fres Rus Avgitols: 708300
shnen: 43 68

4.711500000 GHz

Fiatho Devica: BTS

M

|
i
|'

lcenter 1712 GRz ] Span & MHz
[#Res BIA 62 kHz FVEW 180 kHz Sweep 1.53

Occupied Bandwidth Total Power 30.1 dBm
2.6997 MHz

1.581 kMz % of OBW Power
2.968 MHz x dB

Transmit Freq Ermor

x dB Bandwidth

DOecupied Bandwidth

1.0932 MHz
1,113 kHz
1.2T9 MHz

Transmit Freq Error
= dB Bandwidth

FVEW 01 kHZ

Total Power 29.8 dBm

% of DBW Power
x dB

Fadio S Nene

Fadis Devica: BT

i Fado s Hane
Augiold: 70300
Radho Device: BTS

Ref 40.00 dBm

jcenter 17

# T Span & Ml
[#Res BW 62 kHz

FYEW 180 kHz Sweep 1533

Occupied Bandwidth Total Power 30.3 dBm
2.6963 MHz
Transmit Freq Error 2524 kHz % of OBW Power  99.00 %

x dB Bandwidth 2 x dB

LTE Band 4 QPSK 1.4MHz CH-High

[ eeerrr——T

Center Freq 1.7'

| L___L
[Center 1.754 GH
[FRes BW 30 kHz

Occupied Bandwidth

1.0938 MHz
-2.837 kHz
1.284 MHz

Transmit Freq Error

x dB Bandwidth

Connser Freq: 1754300000 GiHs
Trig: Fres Bun Avgiticld: 08300
st 40 68

FVEW 81 kHz

Total Power 30.0 dBm

% of OBW Power
= dB

Foadio Sl Nene

Fadis Device: BT

Conmoes Freq: 1753830000 G Fadio S Nane
Trig: Fres Run Avgitold: F03380

sinen: 40 58 Fiadho Device: BTS

[ e 1
] Ref 40.00 dBm
|

[Center 1.754 GHz
[#Res BW 62 kHz

Span 6 MHZ;

FVEW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power
2.7033 MHz
Transmit Freq Error -297 Hz % of OBW Power

x dB Bandwidth 2.958 MHz x dB
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LTE Band 4 QPSK 5MHz CH-Low

LTE Band 4 QPSK 10MHz CH-Low

(I8 Cengim toarus dewycer  Dicomen B

Icenter 1.713 GHz
#Res BW 100 kHz
Occupied Bandwidth
4.5074 MHz
-1.635 kHz
4.930 MHz

Transmit Freq Error

x dB Bandwidth

Comncer Freq; 1717300000 Gtz

Trig: Fres Run
sunen: 42 08

Avgiticls: 708360

#FVBW 300 kHz

Total Power

% of CEW Power
X dB

99.00 %
0 dB

Fadio S None

Fiatho Deviea: BT

Sweep 1ms

T

eq 1715000000 GHz

Conntar Freq; 1715080000 Gtz
Trig: Fres Run Avgiticis: 708300
shnen: 40 08

Fef Offes )
Ref 40.00 dB

|
|
|Center 1

§ FVBW 630 kHz

Occupied Bandwidth Total Power 29.8 dBm
8.9768 MHz

-2.980 kHz
10.09 MHz

of OBW Power
xdB

Transmit Freq Error

x dB Bandwidth

Fadio 5 None

Fado Deviea: BT

LTE Band 4 QPSK 5MHz CH-Middle

i - 0 Fisshos Devicn: BTS

#Res BW 100
Occupied Bandwidth
4.5107 MHz
-31.306 kHz
4917 MHz

Transmit Freq Error

x dB Bandwidth

G
Avgitiold: 03380

FVEW 300 kHz
Total Power 29.8 dBm
% of OBEW Power

99.00 %
x dB &

Fadio S Nene

[
Avgitold: 08380

Fiatho Device: BTS

FVEW 620 kHz

Occupied Bandwidth Total Power 29.6 dBm
9.0160 MHz
-369 Hz

10.07 MHz

Transmit Freq Error

x dB Bandwidth

% of DEW Power

Fadio 58 Nene

Span 20 MHz,
Sweep 1ms

LTE Band 4 QPSK 10MHz CH-High

: Fiath Devicn: BTS

fcenter 1753 GHz

#Res BW 100 kHz

Occupied Bandwidth

4.5026 MHz
-1.925 kHz

58 MHz

Transmit Freq Error

x dB Bandwidth Al

Conmter Froq: 1752900050 G
Trig: Fres Run Avgitold: 703300
sinen: 45 68

FVEW 300 kHz

Total Power 29.8 dBm

:f OBW Power
x dB

90,00 %
0 dB

Fadio S Nene

Sweep 1ms

[ r—p—T

Camter Froq: 1.750000020 Gz
Trig: Fres Run Avgitiold: 708300
sinen 45 68

Center Freq 1.750000

FVEW 620 kHz

Occupied Bandwidth Total Power 29.8 dBm
8.9936 MHz
4,537 kHz

10.01 MHz

of OBW Power
x dB

Transmit Freq Error

x dB Bandwidth

99,00 %

Fadio 51 Nene

Fatio Devica: BTS
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LTE Band 4 QPSK 15MHz CH-Low

LTE Band 4 QPSK 20MHz CH-Low

(I8 Cengim toarus dewycer  Dicomen B

q 1.717500000 GHz

R
Ref 40.00 dBm

Occupied Bandwidth
13.501 MHz
711 Hr
15.17 MHz

Transmit Freq Error

x dB Bandwidth

Conncer Freq; 1717500000 Gita
Trig: Fres Run Avgiticls: 708360
sunen: 42 08

FVBW 810 kHz

Total Power

% of CEW Power
X dB

99.00 %
0 dB

Fadio 52 Hone

Fiatho Deviea: BT

Sweep 1 ms

T

Ref 40,00 dBm

|
gcemu 172 GHz
#Res BW 430 kHz
Occupied Bandwidth
17.929 MHz
4009 kHz
19.84 MHz

Transmit Freq Error

x dB Bandwidth

Canter Freq; 1770080000 Gtz

Trig: Fres Run
shnen: 40 08

#FVBW 1.2 MHz

Total Power

of OBW Power
xdB

Avgiticis: 708300

30.1 dBm

Fadio 5 Hone

Fado Deviea: BT

LTE Band 4 QPSK 15MHz CH-Middle

i - 0 Fisshos Devicn: BTS

Occupied Bandwidth

13.520 MHz
16.235 kHe
14.98 MHz

Transmit Freq Error

x dB Bandwidth

G
Avgitiold: 03380

FVEW 810 kHz
Total Power 30.0 dBm
% of OBEW Power

99.00 %
x dB &

Fadio S Nane

Occupied Bandwidth
17.999 MHz
24 247 kHz
19.80 MHz

Transmit Freq Error

x dB Bandwidth

FVEW 1.2 MHz

Total Power

% of DEW Power

[
Avgitold: 08380

30.0 dBm

Fadio 52 Nene

Fiatho Device: BTS

LTE Band 4 QPSK 20MHz CH-High

: Fiath Devicn: BTS

fcenter 1748 GHz

#Res BW 300 kHz

Occupied Bandwidth

13.485 MHz
-5.568 kHz

1 MHz

Transmit Freq Error

x dB Bandwidth 1

Conmter Froq: 1747830050 G
Trig: Fres Run Avgitold: 703300
sinen: 45 68

FVEW 810 kHz

Total Power 29.9 dBm

:f OBW Power
x dB

90,00 %
0 dB

Fadio S Nene

Sweep 1ms

[ r—p—T

Center Freq 1.7451

|center 1745 GHz
#Res BW 430 kHz
Occupied Bandwidth
17.970 MHz
-21.953 kHz
19.74 MHz

Transmit Freq Error

x dB Bandwidth

Conmter Froq: 1745000020 Gis

Trig: Fres Run
sinen 45 68

FVEW 1.2 MHz

Total Power

of OBW Power
x dB

Avgitiold: 708300

30.2 dBm

99,00 %

Fadio 51 Nene

Fatio Devica: BTS
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LTE Band 4 16QAM 1.4MHz CH-Low

LTE Band 4 16QAM 3MHz CH-Low

oo

Frag 1.7107 00000 GHz

!Ceme'r 1
#Res BW
Occupied Bandwidth
1.0979 MHz
Transmit Freq Error -1.392 kHz
x dB Bandwidth MHz

Connser Freq; 1710700000 Gtz
Trig: Fres Bun Avgiticis: 708300
BAmn. 45 €8

#VBW 81 kHz

Total Power 9.0 dBm

o of OBW Power  99.00 %
x dB - B

Fadi Device: BT

Fadio St None

L ==
Concer Fraq; 1711500000 Gitx Radio 5 Nene
Trig: Fres Rus Avgitols: 708300
shnen: 43 68

4.711500000 GHz

Fiatho Devica: BTS

M

|
i
|'

|center 1712 GHz ] Span & MHz
[#Res BW 62 kHz FVEW 180 kHz Sweep 1.53

Occupied Bandwidth Total Power 29.4 dBm

2.7131 MHz
Transmit Freq Ermor

x dB Bandwidth

% of OBW Power

DOecupied Bandwidth
1.0976 MHz
Transmit Freq Error -365 Hz

x dB Bandwidth 1.207 MHz

FVEW 01 kHZ

Total Power 28.9 dBm

% of DBW Power
x dB

Fadio S1ek Nene

Fadis Devica: BT

o Fadn B Hene
Avgliold: TOI0
Featho Devien: BT S

Ref 40.00 dBm

jcenter 17

# T Span & Ml
[#Res BW 62 kHz

FYEW 180 kHz Sweep 1533

Occupied Bandwidth Total Power 29.3 dBm
2.6921 MHz
Transmit Freq Error 678Hz % of OBW Power  99.00 %

x dB Bandwidth 2 MHz & dB 0 dB

LTE Band 4 16QAM 1.4MHz CH-High

[ eeerrr——T

Center Freq 1.7'

| L___L
[Center 1.754 GH
[FRes BW 30 kHz

Occupied Bandwidth

1.0944 MHz
Transmit Freq Error -1.069 kHz
x dB Bandwidth 1.303 MHz

Connser Freq: 1754300000 GiHs
Trig: Fres Bun Avgiticld: 08300
st 40 68

FVEW 81 kHz

Total Power 29.1 dBm

% of OBW Power 0,00 %
x dB 0 dB

Fadio St None

Fadis Device: BT

Conmoes Freq: 1753830000 G Fadio 5 Nane
Trig: Fres Run Avgitold: F03380

sinen: 40 58 Fiadho Device: BTS

[ 5w 3
foa Ref 40.00 dBm
|

[Center 1.754 GHz
[#Res BW 62 kHz

Span 6 MHZ;

FVEW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power
2.6946 MHz
Transmit Freq Error 2 kHz % of OBW Power

x dB Bandwidth 2.9T0 MHz xdB
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LTE Band 4 16QAM 5MHz CH-Low

et Freq: 1713500000 Gix Fadio S8 Hane
Avgpios: 700350

Fiasho Devien: BTS

|Center 1713 GHz Span 10 MHz
#Res BW 100 kHz FVBW 300 kHz Sweep 1 ms)
Occupied Bandwidth

Total Power 29.1 dBm
4.5077 MHz

kHz % of OBW Power
4.869 MHz x d8

Transmit Fregq Error

x dB Bandwidth

LTE Band 4 16QAM 5MHz CH-Middle

(=TT

Center Freq 1.7. 0000 GHz G Ragio faz Wane
Avgiold: F00/350

Fiahe Devien: BTS

FVEBW 300 kHz
Occupied Bandwidth

4.5045 MHz

163 Hz % of OEW Power
4.894 MHz x dB

Total Power 29.1 dBm

Transmit Freq Error

x dB Bandwidth

LTE Band 4 16QAM 5MHz CH-High

(=

Cantor Fraq 1752500000 GHz Comtne Froq; 1 145506006 Gita

Hasio fas Hane

Fiashe Devien: BTS

o 1.753 GHZ

[#Res BW 100 khz

FVEBW 300 kHz
Occupied Bandwidth

4.5030 MHz
D kHz

Total Power 29.1 dBm
Transmit Freq Error % of OEW Power

x dB Bandwidth MHz x dB8

8900 %
<26.00 dB
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LTE Band 12 QPSK 1.4MHz CH-Low

LTE Band 12 QPSK 3MHz CH-Low

(I8 Cengim toarus dewycer  Dicomen B

TO0DDD MHz

Center 699.7 MHZ
FRes BW 30 kHz

|
!
I
Occupied Bandwidth
1.0925 MHz
-2.873 kHz
MHz

Transmit Freq Error

x dB Bandwidth

Comncer Freq; 659 700000 Mt

Trig: Fres Rum
sunen: 42 08

FVBW 81 kHz

Total Power

% of CEW Power
X dB

Bugitole: 70430

29.8 dBm

Rado S Hone

Fiatho Deviea: BT

~—= e

&g 700.500000 MHz

Fef Offs. )
Ref 40.00 dB

|
|
|center 7005 MHz
[#Res BW 62 kHz

Occupied Bandwidth
2.6903 MHz
201 Hr
2,972 MHz

Transmit Freq Error

x dB Bandwidth

Cancer Freq; 700 500000 Wiz
Trig: Fres Run Bugitiole: 704300
shnen: 40 08

FVEBW 180 kHz

Total Power 0.5 dBm

of OBW Power
xdB

Fadio S None

Fado Deviea: BT

Occupied Bandwidth
1.0957 MHz
265 Hz
1.300 MHz

Transmit Freq Error

x dB Bandwidth

FVEW 81 kHz

Total Power

% of OEW Power
x dB

30.4 dBm

90,00 %
26.00 9B

Fadio S Nene

Fadio Davicn: BTS

Occupied Bandwidth
2.6994 MHz
Transmil Freq Error 2,407 kHe

x dB Bandwidth

Cannter Freq: 707 500008 M
Trig: Fres Run Auvgitold: 08380
samen. 45 68

FVEW 180 kHz

Total Power

% of DEW Power

Fadio S Nene

Fiatho Device: BTS

LTE Band 12 QPSK 3MHz CH-High

|
|
|
1

[center 715.3 WA
[#Res BW 30k

Occupied Bandwidth

1.0895 MHz
-1.088 kHz

MHz

Transmit Freq Error

x dB Bandwidth 1

Canter Freq: 718300002 M
Trig: Fres Run
simen: 45 68

FVEW 81 kHz

Total Power

:f OBW Power
x dB

o
Avgitold: 703300

90,00 %
0 dB

Fadio S Nene

Fadho Device: BTS

o el [T ———

Canter Freg 714.500000 MHz

Occupied Bandwidth

2.7023 MHz
-3.931 kHz

MHz

Transmit Freq Error

x dB Bandwidth 2

Conmter Freq: 714500008 M
Trig: Fres Run Avgitiold: 703300
simen: 45 68

FVEW 180 kHz

Total Power 30.6 dBm

of OBW Power
x dB

99,00 %

Fadio S Nene

Fatio Devica: BTS

Span & Mz
Sweep 1.533 ms|
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LTE Band 12 QPSK 5MHz CH-Low

LTE Band 12 QPSK 10MHz CH-Low

(I8 Cengim toarus dewycer  Dicomen B

T01.500000 MHz

R
Ref 40.00 dBm

ICenter 701.5 MHz
[FRes BW 100 kHz

e —

Occupied Bandwidth

4.5146 MHz
-1.873 kHz
4.945 MHz

Transmit Freq Error

x dB Bandwidth

Canncer Freq; 701 500000 Mt
Trig: Fres Run Bugitole: 70430
sunen: 42 08

#FVBW 300 kHz

Total Power 30.1 dBm

% of CEW Power
X dB

99.00 %
0 dB

Fado 12 Hone

Fiatho Deviea: BT

Sweep 1ms

T

sq 704.000000 MHz

Fef Offs. )
Ref 40.00 dB:

|
|
|Center 7

Occupied Bandwidth

9.0102 MHz

Transmit Freq Error

x dB Bandwidth

8756 kHz
10.32 MHz

Cancer Freq; 704.000000 Wiz
Trig: Fres Run Bugitiole: 704300
shnen: 40 08

FVBW 630 kHz

Total Power 30.1 dBm

of OBW Power
xdB

Fadio i Hone

Fado Deviea: BT

LTE Band 12 QPSK 5MHz CH-Middle

i - 0 Fisshos Devicn: BTS

Ecem 707.5 MHz
#Res BW 100 kHz
Occupied Bandwidth
4.5032 MHz
-1.803 kHz
4.903 MHz

Transmit Freq Error

x dB Bandwidth

it
Buglhiold: 708380

FVEW 300 kHz

Total Power 30.1 dBm

% of OBEW Power

99.00 %
x dB &

0 dB8

Fadio S Nene

Occupied Bandwidth

8 Fiathe Devicn: BTS

8.9887 MHz

Transmit Freq Error

x dB Bandwidth

20,634 kHz
9.906 MHz

Conmcar Freq: 707 500008
Trig: Fres Run
samen. 45 68

T
Auvgitold: 08380

FVEW 620 kHz

Total Power 30.1 dBm

% of DEW Power

Fadio S Nene

Span 20 MHz,
Sweep 1ms

LTE Band 12 QPSK 5MHz CH-High

LTE Band 12 QPSK 10MHz CH-High

[ —r

Center Freq 713.8

: Fiath Devicn: BTS

Ef,‘emt} 713.5 MHZ

#Res BW 100 kHz

Occupied Bandwidth

4.5039 MHz
Transmil Freq Error -7.385 kHz
x dB Bandwidth 4.B85 MHz

Canmter Freq: 713505002 M
Trig: Fres Run
sinen: 45 68

o
Avgitold: 703300

FVEW 300 kHz

Total Power 29.8 dBm

:f OBW Power
x dB

90,00 %
0 dB

Fadio S Nene

Sweep 1ms

[ r—p—T

v 7
[#Res BW 200 kHz

Occupied Bandwidth

Canter Frag 711.000000 MHz

5 Fiahes Devvice: BTS

8.9749 MHz

Transmit Freq Error

x dB Bandwidth

-4.B51 kHz
10.07 MHz

Conmter Freq; 711006002 M
Trig: Fres Run Avgitiold: 703300
sinen: 4 68

FVEW 620 kHz

Total Power 29.6 dBm

of OBW Power
x dB

99,00 %

Fadio S Nene

Eurofins TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 50 of 118
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.




<% eurofins

RF Test Report

Report No.: R2407A0777-R3V3

LTE Band 12 16QAM 1.4MHz CH-Low

LTE Band 12 16QAM 3MHz CH-Low

oo

Frag BS9.700000 MHz

R
Ref 40.00 dBm

Occupied Bandwidth
1.0978 MHz
327 Hz
1.279 MHz

Transmit Freq Error

x dB Bandwidth

Conncer Freq; 59 TO000S M

Trig: Fres Bun
sAmn 40 €8

#VBW 81 kHz

Total Power

o of OEW Power
x dB

Avgitiols: 708300

99.00 %
;]

Fadi Device: BT

Radio 51 None

L

!

|center 7005 MHz
[#Res BW 62 kHz

T00.500000 MHz

Occupied Bandwidth

2.7043 MHz
4711 kHz
2.982 MHz

Transmit Freq Ermor

x dB Bandwidth

Cancer Freq; 700 500000 M

Trig: Fres Run
shnen: 43 68

FVBW 180 kHz

Total Power

% of OBW Power
x dB

Bugiole: 70830

29.5 dBm

Radio 5 ene

Fiatho Devica: BTS

Span & MHz,
Sweep 1.53

LTE Band 12 16QAM 1.4MHz CH-Middle

[ r——

T07.500000 MHz

Re
Rel 40.00 dBm

DOecupied Bandwidth
1.0975 MHz
Transmit Freq Error

= dB Bandwidth

FVEW 01 kHZ

Total Power

% of DBW Power

29.0 dBm

Fadio S Nene

Fadis Devica: BT

[Center 7 MHzZ
[#Res BW 62 kHz

Dccupied Bandwidth
2.6986 MHz
Transmit Freq Error

x dB Bandwidth

Conmter Freq; 757500000 Mier

Trig: Fres Rum
shmen: 4 58

FYEW 180 kHz

Total Power

% of OEW Power

Bugliold: 70380

29.6 dBm

99,00 %
0 d8

Radio S Nene

Fiadho Device: BTS

Span & M)
Sweep 1533

LTE Band 12 16QAM 1.4MHz CH-High

[ eeerrr——T

Center Fraq 71

Occupied Bandwidth
1.0975 MHz
-105 Hz
1.308 MHz

Transmit Freq Error

x dB Bandwidth

Conncer Freq: 713300008 Wi

Trig: Free Bun
st 40 68

FVEW 81 kHz

Total Power

% of OBW Power
= dB

Augitiold: F03300

29.1 dBm

0,00 %
0 dB

Fadio S None

g Fadbo Device: BTS

[#Res BW 62 kHz
Occupied Bandwidth
2.6955 MHz

-6.261 kHz
2977 MHz

Transmit Freq Error

x dB Bandwidth

FVEW 180 kHz

Total Power

% of OBW Power

xdB

99,00 %

Fadio S Nane

Fiadho Device: BTS

Span 6 MHZ;
Sweep 1.533 ms|
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<% eurofins

RF Test Report

Report No.: R2407A0777-R3V3

LTE Band 12 16QAM 5MHz CH-Low

|center 701.5 MHz
[#Res BIW 100 kHz

Occupied Bandwidth
4.5139 MHz

Transmit Fregq Error

x dB Bandwidth

entar Freq: 741 500000 Wi

Span 10 MHz|
#VBW 300 kHz Sweep 1 ms)
Total Power 29.1 dBm

% of OEW Power
xdB

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth

4.4969 MHz
324 kHz

Fadin S Mane

Fiahe Devien: BTS

FVEBW 300 kHz
Total Power 29.3 dBm

% of DEW Power
x dB

(=

LTE Band 12 16QAM 5MHz CH-High

D000 MHz

fwet .61 48
.00 dBm

3.5 MHZ

100 KHE

Occupied Bandwidth

4.4980 MHz
Transmit Freq Error

x dB Bandwidth

Comter Freq; 713 803600 MMz Fadio S5 Hene

Fiashe Devien: BTS

FVEBW 300 kHz

Total Power 24.9 dBm

% of OEW Power

8900 %
<26.00 dB
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<% eurofins
RF Test Report

Report No.: R2407A0777-R3V3

LTE Band 13 QPSK 5MHz CH-Low

T

q 779.500000 MHz

Fiatho Deviea: BT

Ref 40.00 dBm

Occupied Bandwidth
4.5082 MHz
13.081 kHz
MHz

Transmit Freq Error

x dB Bandwidth

e Trig: FresRun

Conncer Freq; 775 500000 Mt
Bugitole: 70430
sunen: 42 08

#FVBW 300 kHz

Total Power

% of OBW Power 99,00 %
X dB 26.00 dB

Fadio 5 None

Span 10 MHz,

Sweep 1ms

LTE Band 13 QPSK 5MHz CH-Middle

LTE Band 13 QPSK 10MHz CH-Middle

e
3 Fadio Davicn: BTS

Ref 40.00 dBm

|Center 782 MHz
Res BW 100 kHz
Occupied Bandwidth
4.5027 MHz
Transmit Fraq Error 2

x B Bandwidth

it
Buglhiold: 708380

FVEW 300 kHz

Total Power 30.1 dBm

% of OEW Power
x dB

90,00 %
0 dB8

Fadio S Nane

Span 10 MHz)
Sweep 1ms

Ty =—— -

D00 MHz Cannter Freq: 782000008 M Fadio S Nene

Center Frag 78201
z giiald 7000

Fatho Davicn: BT

Ref 40.00 dBm

FVEW 620 kHz

Occupied Bandwidth Total Power 29.8 dBm
8.9838 MHz

8.838 kHz
x dB Bandwidth 9.985

Transmit Freq Error

:F DBW Power 90,00 %

5 MHz & dB < o8

LTE Band 13 QPSK 5MHz CH-High

ST —pr—

Freq 784.500000 MHz

: Fadho Device: BTS

Ref 40.00 dBm

|center 784.5 MHz
[#Res BWW 100 iz

Occupied Bandwidth
4.5024 MHz
-31.815 kHz
89 MHz

Transmit Freq Error

x dB Bandwidth

Conmter Freq: 784500008 Mi
. Trig: FreeRun Bugitiold: 308300
simen: 4 68

FVEW 300 kHz

Total Power 30.0 dBm

% of OBW Power
x dB

90,00 %
<26.00 9B

Fadio 51 Nene

Span 10 MHz;
Sweep 1ms
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<% eurofins

RF Test Report

Report No.: R2407A0777-R3V3

LTE Band 13 16QAM 5MHz CH-Low

entae Freq: 775500000 Wi

! or 779.5 MHz
#Res BW 100 kHz

Span 10 MHz
#VBW 300 kiHz Sweep 1 ms|
Occupied Bandwidth

Total Power 29.0 dBm
4.5120 MHz

15.260 kHz

Tran it Freq Error % of OBW Power

x dB Bandwidth 4874 MHz x dB8

LTE Band 13 16QAM 5MHz CH-Middle

(=TT

Center Freq 782.01

Comtar Freq: 742 003000 Mz Fiadin ez hane
G Rasho Devics: BTS

FVEBW 300 kHz
Occupied Bandwidth

4.4981 MHz

-5.409 kHz
4.882 MHz

Total Power 29.4 dBm

Transmit Freq Error % of OEW Power

x dB

x dB Bandwidth

LTE Band 13 16QAM 5MHz CH-High

(=

Cantor Fraq 784, 500000 MHz

037 P
Fadio S5 ane

FRasio Devies: BTS
Ref 40.00 dBm

FVEBW 300 kHz
Occupied Bandwidth

4.5120 MHz
154 kHz

Total Power 29.1 dBm

Transmit Freq Error

% of OEW Power
x dB

8900 %
x dB Bandwidth

<26.00 dB
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<% eurofins
RF Test Report

Report No.: R2407A0777-R3V3

LTE Band 66 QPSK 1.4MHz CH-Low

LTE Band 66 QPSK 3MHz CH-Low

oo

Frag 1.7107 00000 GHz

!Ceme'r 1
#Res BW
Occupied Bandwidth
1.0940 MHz
-4 B18 kHz
1.287 MHz

Transmit Freq Error

x dB Bandwidth

Connser Freq; 1710700000 Gtz
Trig: Fres Bun Avgiticis: 708300
BAmn. 45 €8

#VBW 81 kHz

Total Power 30.1 dBm

o of OBW Power  99.00 %
x dB - B

Fadio St None

Fadi Device: BT

L

4.711500000 GHz

M

|
i
|'

|center 1712 GHz
[#Res BW 62 kHz

Occupied Bandwidth
2.6980 MHz
156 Hz
2.941 MHz

Transmit Freq Ermor

x dB Bandwidth

Concer Fraq; 1711500000 Gitx

Trig: Fres Rus
shnen: 43 68

FVBW 180 kHz

Total Power

% of OBW Power
x dB

Avgitols: 708300

30.6 dBm

Fadio S Hene

Fiatho Devica: BTS

Span & MHz,
Sweep 1.53

LTE Band 66 QPSK 1.4MHz CH-Middle

[ r——

er Freq 1.745000000 GHz

DOecupied Bandwidth
1.0943 MHz
332 Hz
1.275 MHz

Transmit Freq Error

= dB Bandwidth

FVEW 01 kHZ

Total Power 29.8 dBm

% of DBW Power
x dB

Fadio St Nene

Fadis Devica: BT

1148
Ref 40,00 dBm

[Center 1 z
[#Res BW 62 kHz

Dccupied Bandwidth
2.6995 MHz
260 Hz
2,967 MHz

Transmit Freq Error

x dB Bandwidth

Conmter Fraq: 1745080000
Trig: Fres Run
shmen: 4 58

FYEW 180 kHz

Total Power

% of OEW Power
x dB

G

AvgiHold: FON30

30.3 dBm

99,00 %

Radio S8 Nene

Fiadho Device: BTS

Span & M)
Sweep 1533

LTE Band 66 QPSK 1.4MHz CH-High

[ eeerrr——T

Center Freg 1

jcenter 1
[Res B

Occupied Bandwidth
1.0936 MHz
Transmit Freq Error -1.622 kHz

x dB Bandwidth 1.301 MHz

Conser Freq: 1779300090 GiHs
Trig: Free Bun Avgiticld: 08300
st 40 €8

FVEW 81 kHz

Total Power

% of OBW Power
= dB

Fadio St None

Fadis Device: BT

[ 5w 3
foa Ref 40.00 dBm
|

|center 1770 GHz
[#Res BW 62 kHz

Occupied Bandwidth

2.7000 MHz
5201 kHz
2964 MHz

Transmit Freq Error

x dB Bandwidth

Conmoes Freq: 1778330000 G

Trig: Fres Run
shnen: 40 58

FVEW 180 kHz

Total Power

% of OBW Power
xdB

Avgitold: F03380

29.9 dBm

Fadio S Nene

Fiadho Device: BTS

Span 6 MHZ;
Sweep 1.533 ms|

Eurofins TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 55 of 118




<% eurofins
RF Test Report

Report No.: R2407A0777-R3V3

LTE Band 66 QPSK 5MHz CH-Low

LTE Band 66 QPSK 10MHz CH-Low

oo

Occupied Bandwidth

4.5117 MHz
1421 kHz

5 MHz

Transmit Freq Error

x dB Bandwidth 4

Connser Freq; 1717300000 Gtz

Trig: Fres Bun
BAmn. 45 €8

Avgiticis: 708300

#VBW 300 kHz

Total Power 30,0 dBm

o of OBW Power  99.00 %
x dB - B

Radio St None

Fadi Device: BT

Span 10 MHz,
Sweep 1ms

L

4.715000000 GHz

Occupied Bandwidth

8.9840 MHz
Transmit Freq Error 0 kHz
x dB Bandwidth 10.11 MHz

Cancer Fraq; 1715000000 Gitx Fadio St Nene
Trig: Fres Rus Avgitols: 708300

shnen: 43 68 Fiatho Devica: BTS

Span 20 MHz,
&

FVEBW 620 kHz p 1ms

Total Power 29.9 dBm

% of OBW Power
x dB

99,00

LTE Band 66 QPSK 5MHz CH-Middle

[ r——

er Freq 1.745000000 GHz

[FRes BW 100 kHz
DOecupied Bandwidth
4.5073 MHz
199 Hz
4.896 MHz

Transmit Freq Error

= dB Bandwidth

FVEW 300 kHz

Total Power 30.0 dBm

% of DBW Power

Fadio St Nene

Fadis Devica: BT

Span 10 Mz
Sweep 1 ms

1148
Ref 40,00 dBm

[Center 1
[#Res BW 2

Dccupied Bandwidth
8.9806 MHz
-543 Hz
10.23 MHz

Transmit Freq Error

x dB Bandwidth

Conmter Freq: 1745050000 Gz Radio 52 Nene
Trig: Fres Run AvgiHold: FON30

shmen: 4 58 Foaio Devica: BTS

FVEW 620 kHz

Total Power

% of OEW Power
x dB

LTE Band 66 QPSK 5MHz CH-High

[ eeerrr——T

Center Freq 1.777!

Iy —
[Center 1.778 GHz
[#Res BW 100 kHz

Occupied Bandwidth

4.5009 MHz
Transmit Freq Error -2.B2 kHz
x dB Bandwidth MHz

Conter Freq: 1777500090 GHa
Trig: Free Bun Avgiticld: 08300
st 40 €8

FVEW 300 kHz

Total Power 29.5 dBm

% of OBW Power
= dB

Fadio St None

Fadis Device: BT

[ e 1
] Ref 40.00 dBm
|

|
|

|center 1775 GHz
[#Res BW 200 kHz

Occupied Bandwidth

9.0079 MHz
2,187 kHz
10.04 MHz

Transmit Freq Error

x dB Bandwidth

Conmoes Freq: 1775080000 G Fadio 5 Wane
Trig: Fres Run Avgitold: F03380

shnen: 40 58 Fiadho Device: BTS

FVEW 620 hHz

Total Power 29.4 dBm

% of OBW Power
xdB
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<% eurofins

RF Test Report

Report No.: R2407A0777-R3V3

LTE Band 66 QPSK 15MHz CH-Low

LTE Band 66 QPSK 20MHz CH-Low

oo

Connser Freq; 17174500000 Gtz Radio 51 None
Trig: Fres Bun Avgiticis: 708300
BAmn. 45 €8

Frag 1.717500000 GHz

Fadi Device: BT

R
Ref 40.00 dBm

Span 30 MHz

FVBW 810 kHz Sweep 1ms,

Occupied Bandwidth Total Power 30.0 dBm
13.526 MHz

19.321 kHz o of OBW Power  99.00 %
15.27 MHz x dB - B

Transmit Freq Error

x dB Bandwidth

L e

Fadio S Hene

DO0D0MD GHz

Cancer Fraq; 1770000000 Gitx
Trig: Fres Rus Avgitols: 708300

shnen: 43 68 Fiatho Devica: BTS

FVBW 1.2 MHz

Occupied Bandwidth Total Power 30.2 dBm

17.982 MHz
Transmit Freq Ermor Hz
x dB Bandwidth

% of OBW Power 99,00
19.69 MHz x dB

LTE Band 66 QPSK 15MHz CH-Middle

[ r—— e

er Freq 1.745000000 GHz Radic $12- None.

Fadis Devica: BT

Span 30 Mz

FVEW 810 kHz Eweep 1ms,

Occupied Bandwidth Total Power 29.9 dBm

13.483 MHz
Transmit Freq Error -3.113 kHz

= dB Bandwidth

% of DBW Power

Conmter Freq: 1745050000 Gz Fadio S Nene
Trig: Fres Run AvgiHold: FON30

shmen: 4 58 Foaio Devica: BTS

FYEW 1.2 MHz

Occupied Bandwidth Total Power 30.1 dBm
17.966 MHz
0517 kHz % of OBW Power  99.00 %

19.91 MHz & dB 0 dB

Transmit Freq Error

x dB Bandwidth

Conser Freq: 1773800090 GHa Fadio S None
Trig: Fres Bun Avgiticld: 08300

" samen: 80 Fiaths Device: BTS

73 GHz Span 30 MHz
FVEW 810 kHz Sweep 1ms

jcenter 1
[#Res BW 300 kHz

Occupied Bandwidth Total Power 29.8 dBm
13.462 MHz
Transmit Freq Error 5.273 kHz % of OBW Power

x dB Bandwidth 0 MHz x dB

Conmoes Freq: 1770030000 G Fadio 52 Nene
Trig: Fres Run Avgitold: F03380

shnen: 40 58 Fiadho Device: BTS

]
|
|

|center 177 GHz
[FRes BW 430 kHz

FVEW 1.2 MHz

Occupied Bandwidth Total Power 29.9 dBm
17.963 MHz
25924 kHz % of OBW Power

19.63 MHz xdB

Transmit Freq Error

x dB Bandwidth
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<% eurofins
RF Test Report

Report No.: R2407A0777-R3V3

LTE Band 66 16QAM 1.4MHz CH-Low

LTE Band 66 16QAM 3MHz CH-Low

oo

Frag 1.7107 00000 GHz

Trig: Fres Bun Avgiticis: 708300
BAmn. 45 €8 Fadi Device: BT

!Ceme'r 1
@Res BW 30 ki #VBW 81 kHz
Occupied Bandwidth Total Power 8.4 dBm
1.0953 MHz
Transmit Freq Error o of OBW Power 80,00 %
x dB Bandwidth - B

Connser Freq; 1710700000 Gtz Fadio 51 None

L ==

l

lcenter 1712 GRz ] Span & MHz
[#Res BIA 62 kHz FVEW 180 kHz Sweep 1.53

Concer Fraq; 1711500000 Gitx Fadio S Hene
Trig: Fres Rus Avgitols: 708300
shnen: 43 68 Fiatho Devica: BTS

4.711500000 GHz

Occupied Bandwidth Total Power 29.8 dBm
2.7166 MHz

Transmit Freq Error 1.813 kHz % of OBW Power

x dB Bandwidth 2.97T4 MHz x dB

LTE Band 66 16QAM 1.4MHz CH-Middle

[ r——

er Freq 1.745000000 GHz G n Radio S1e None.

Fadis Devica: BT

FVEW 01 kHZ
DOecupied Bandwidth Total Power
1.0965 MHz

Transmit Freq Error 250 Hz % of DBW Power
= dB Bandwidth 1.308 MHz x dB

Conmter Freq: 1745050000 Gz Radio S Nene
Trig: Fres Run AvgiHold: FON30
shmen: 4 58 Foaio Devica: BTS

1148
Ref 40,00 dBm

|center 1745 GHz ) Span 6 M
[#Res B 62 Hz FVBW 190 kHz Sweep 1.533

Occupied Bandwidth Total Power 29.8 dBm
2.7015 MHz

Transmit Freq Error 757 Hz % of OEW Power 99,00 %

x dB Bandwidth 2 MHz x dB 0 dB

LTE Band 66 16QAM 1.4MHz CH-High

[ eeerrr——T

Conser Freq: 1779300090 GiHs Fadio 51 None
Trig: Free Bun Avgiticld: 08300
st 40 €8 Fadis Device: BT

Center Freg 1

jcenter 1
[FRes BW 30K FVEW 81 kHz

Occupied Bandwidth Total Power 8.6 dBm
1.0971 MHz

Transmit Freq Error 1,648 kHz % of OBW Power

x dB Bandwidth 1.205 MHz x dB

‘Center Freg 5 Comncer Fraq: 1 TTHS00000 G Fado S Hone
Trig: Pree Run Avaitiold F0350
aisan: 48 48 Fadies Duvice: BTS
]
|
|
|

e 1
Ref 40.00 dBm

|center 1770 GHz Span & MHz

[#Res BW 62 kHz FVEW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power 9.1 dBm
2.6939 MHz

Transmit Freq Error -4.503 kHz % of OBW Power

x dB Bandwidth 2.965 MHz xdB
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<% eurofins
RF Test Report

Report No.: R2407A0777-R3V3

LTE Band 66 16QAM 5MHz CH-Low

-

Cantar Frag 1.7

|center 1713 GHz
#Res BW 100 kHz
Occupied Bandwidth
4.5108 MHz
Transmit Freq Error 764 He
1 dB Bandwidth 4.874 MHz

Contws Freq; 1717990000 Gt
Tig: Frew Rus AugPlols 7007200
simen: 83 48

Total Power 29.3 dBm

% of OBW Power 29.00 %
xdB

Raso §a2 Mane

Rasio Davies: BTS

Span 10 MHz|

#VEBW 300 kHz Sweep 1ms

|Center 1745 GHz
#Res BW 100 kHz
Dccupied Bandwidth
4.5037 MHz
1.040 kHz
4.915 MHz

Transmit Freq Error

x i Bandwidth

Total Power

% of OBW Power 99.00 %
xdB 2600 dB

Rasio faa: ane

Rasho Davies: BTS

Span 10 MHz|

#FWEW 3040 hHz Sweep 1ms;

291 dBm

LTE Band 66 16QAM 5MHz CH-High

(=

Cantor Fraq 1.777500000 GHz

Center 1.778 GHz
es BW 100 khz

Occupied Bandwidth

4.5037 MHz
Transmit Freq Error 836 kHz
x dB Bandwidth 4.869 MHz

Total Power 24.9 dBm

% of OEW Power 8900 %
x dB -26.00 dB

Fasio S5 Nane

Fiashe Devien: BTS

FVEBW 300 kHz
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<% eurofins

RF Test Report

Report No.: R2407A0777-R3V3

LTE Band 71 QPSK 5MHz CH-Low

LTE Band 71 QPSK 10MHz CH-Low

oo

Conncer Freq; 864 50000¢ Wiz Radio S None
Trig: Fres Bun Avgitiols: 708300
BAmn 40 68

Frag BE5.500000 MHz

Fadi Device: BT

Span 10 MHz,

#VBW 300 kHz Sweep 1ms

Occupied Bandwidth Total Power 9.9 dBm
4.4968 MHz

-6.008 kHz
4.931 MHz

o of OEW Power
x dB

Transmit Freq Error

x dB Bandwidth

99.00 %
;]

L

Fadio S Nene

8. 000000 MHz

Cancer Freq; §62.000000 Mt
Trig: Fres Rus Bugiole: 70830
shnen: 43 68

Fiatho Devica: BTS

Maet 1,49 0B
Ref 40.00 dBm

20 MHz

Span
Sweep 1 ms!

FVEBW 620 kHz

Occupied Bandwidth Total Power 29.7 dBm
9.0074 MHz

9.452 kHz
10.06 MHz

Transmit Freq Ermor

x dB Bandwidth

% of OBW Power
x dB

Fadio 51t Nene

Fadis Devica: BT

|
{
| —
[Center GROLS MHZ
[FRes BW 100 kHz

Span 10 Mz

FVEW 300 kHz Eweep 1ms,

Occupied Bandwidth Total Power 20.6 dBm
4.5028 MHz
-3.080 kHz

4.912 MHz

Transmit Freq Error % of DBW Power

= dB Bandwidth x dB

Fiadho Device: BTS

|'
|
|
i
|
|

|center 6BD.5 MHz

#Res BW 200 kHz FVEW 620 kHz

Occupied Bandwidth Total Power 29.8 dBm
9.0220 MHz
-17.395 kHz

10.06 MHz

Transmit Freq Error % of OEW Power

x dB

99,00 %

x dB Bandwidth 0 dB

LTE Band 71 QPSK 5MHz CH-High

[ eeerrr——T
Conncer Freq: 658 530008 Wi Fadio St None
Trig: Fres Bun Augitiold: F03300

" samen: 80 Fiaths Device: BTS

FVEW 300 kHz

DOccupied Bandwidth Total Power
4.4998 MHz
5.108 kHz

4.882 MHz

Transmit Freq Error

x dB Bandwidth

% of OBW Power
= dB

Fadio St

Fiadho Device: BTS

MHz
00 kHz

3
2

[#Res BW FVEW 620 hHz

Occupied Bandwidth Total Power 30.2 dBm
8.9548 MHz
-3.089 kHz

10.03 MHz

% of OBW Power
xdB

Transmit Freq Error

x dB Bandwidth
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<% eurofins
RF Test Report

Report No.: R2407A0777-R3V3

LTE Band 71 QPSK 15MHz CH-Low

LTE Band 71 QPSK 20MHz CH-Low

oo

Conncer Freq; 670 50000¢ M Fadio St None
Trig: Fres Bun Avgitiols: 708300
sAmn 45 68

Frag BT0.500000 MHz

Fadi Device: BT

R B
Ref 40.00 dBm

|center 670.5 MMz
@Res BW 300 kHz

Span 30 MHz

FVBW 810 kHz Sweep 1ms,

Occupied Bandwidth Total Power 0.2 dBm

13.500 MHz
18,739 kHz o of OBW Power 80,00 %
15.06 MHz x dB - B

Transmit Freq Error

x dB Bandwidth

L e

Fadio S Hene

B73.000000 MHz

Cancer Freq; §72 000000 M
Trig: Fres Rus Bugiole: 70830

shnen: 43 68 Fiatho Devica: BTS

[Center 673 MHz

[#Res BW 430 kiz FVBW 1.2 MHz

Occupied Bandwidth Total Power 30.3 dBm
17.903 MHz

-1.664 kHz % of OBW Power
19.86 MHz x dB

Transmit Freq Ermor

x dB Bandwidth

LTE Band 71 QPSK 15MHz CH-Middle

[ r—— e

Fadio S Nene

Fadis Devica: BT

Span 30 Mz

FVEW 810 kHz Eweep 1ms,

Occupied Bandwidth Total Power 0.0 dBm
13.552 MHz
-2.186 kHz % of OBW Power

15.36 MHz x dB

Transmit Freq Error
= dB Bandwidth

Fiadho Device: BTS

588
Ref 40.00 dBm

[Center 683 MHz
#Res BW 430 kHz FYEW 1.2 MHz

Occupied Bandwidth Total Power 30.2 dBm
18.037 MHz
370 kHz % of OBW Power 9900 %

19.80 MHz & dB 0 dB

Transmit Freq Error

x dB Bandwidth

LTE Band 71 QPSK 15MHz CH-High

[T —— g

Conncer Freq: 850 530008 Wi Fadio St None
Trig: Fres Bun Augitiold: F03300

" samen: 80 Fiaths Device: BTS

Span 30 MHz
Sweep 1 ms

FVEW 810 kHz
Occupied Bandwidth Total Power
13.495 MHz
-2.BB6 kHz % of OBW Power
x dB Bandwidth MHz x dB

Transmit Freq Error

Fadio Sz Nane

Fiadho Device: BTS

§ MHz

[#Res BW 430 kHz FVEW 1.2 MHz

Total Power

Occupied Bandwidth
18.021 MHz

Transmit Freq Error 558 Hz

% of OBW Power

x dB Bandwidth 19.77 MHz x dB8
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LTE Band 71 16QAM 5MHz CH-Low

! er 665.5 MHZ
#Res BW 100 kHz

Occupied Bandwidth
4.5133 MHz

-3.743 kHz
4.943 MHz

Transmit Fregq Error

x dB Bandwidth

et Freq: 563 500000 Mi3

#VBW 300 kiHz

Total Power

% of OEW Power
xdB

29.2 dBm

Span 10 MHz|
Sweep 1 ms|

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 4.936

4.4988 MHz
4,659 kHz

FVEBW 300 kHz

Total Power 29.1 dBm

% of OEW Power

MHz x dB8

Fadin S Nane

Fiahe Devien: BTS

(=

LTE Band 71 16QAM 5MHz CH-High

Occupied Bandwidth
4.4984 MHz

2168 kHz
4.891 MHz

Transmit Freq Error

x dB Bandwidth

FVEBW 300 kHz

Total Power 29.3 dBm

% of OEW Power
x dB

8900 %
<26.00 dB

Fasio Sas Hane

Fiashe Devien: BTS
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6.3 Band Edge Compliance

All the test traces in the plots shows the test results clearly.

LTE Band 4 QPSK 1.4MHz CH-Low, 1 RB

LTE Band 4 QPSK 1.4MHz CH-High, 1 RB

kg Type NS
. Trig: Froe Ren Awgioid: 100H35
Ahman & 48

Center 1.710000 GHz Span 2800 MHz
#Res BW 15 kHz SVBW 43 kHE* #FSweep 100.0 ms (1001 pts)

Ay Type AME
Awghioki: 100430

Center 1.755000 GHz Suin-I.!Ol‘ Lt
#Res BW 15 kHz SVBW 43 kHE* #FSweep 100.0 ms (1001 pis)

LTE Band 4 QPSK 1.4MHz CH-Low, 100%RB

LTE Band 4 QPSK 1.4MHz CH-High, 100%RB

or Freq 1.710000000 GHz Ay Type: BMS
o Aughiokd: 10013

v 1.710000 GHz
BW 15 kHz

FVBW 43 kHE

vy Type: AME
Awghioad: 100HID

Center 1755000 GHz i Span 2800 MHz
15 kHz SVBW 43 kHE* #FGweep 100.0 ms (1001 pis)

e — =

Center 1710000 GHz
#Res BW 33 kHz HVEW 100 kHz*

hvg Type: RN
AegHiour 100108

5000 GHz Span 6.000 MHz
T kHz SVEW 100 kH2* #Sweep 100.0 ms (1001 pls)
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LTE Band 4 QPSK 3MHz CH-Low, 100%RB

LTE Band 4 QPSK 3MHz CH-High, 100%RB

o S hashire - bt 54 =

kg Type RNE

Center Froq 4.710000000 GHz
et Awghioat: 100H00

Center 1.710000 GHz

#Res BW 33 kHz FVEBW 100 kHz*

Corage Tpaan, =T ==

Ay Type ANE
Awghoat: 100M00

FVBW 100 kHz*

[rT T er——— =

kg Type: RME
. Trig- Free Ren Aghload: 100H3D

Ahman & 4B

0.00 MHz
1001 pis)

Center 1.710000 GHz

Spa
#Res BW 51 kHz #FSweep 100.0 m

WVBW 150 kHz*

Cornpe Sparan, gt 5

vy Type: AME
Awghioad: 100HID

Span 10.00 MHz
#Sweep 100.0 ms (1001 pts)

Center 1.755000 GHz
#Res BW 51 kHz

WVBW 150 kHz*

LTE Band 4 QPSK 5MHz CH-Low, 100%RB

LTE Band 4 QPSK 5MHz CH-High, 100%RB

1.710000000 GHz vy Type: RME

Awghioad: 100HE

nter 1.710000 GHz
BN 51 kHz

i Spa
VB 150 kHz* #Sweep 100.0 ms {

P ———

M0000 GHz vy Type: AME
Awghioki: 10043

Span
FEweep 100.0 ms |

WVBW 150 kHz*
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LTE Band 4 QPSK 10MHz CH-Low, 1 RB

LTE Band 4 QPSK 10MHz CH-High, 1 RB

o S hashire - bt 54

Canter Fraq 1.710000000 GHz iy Type ANE
= AegHied: 100108

Center 1.71000 GHz

Span 20.00 MHz

o
#Res BW 100 kHz FVBW 300 kHz* #Sweep 100.0 ms (1001 p1s)

Ay Type ANE
Awghoat: 100M00

Center 1.75500 GHz L
#Res BW 100 kHz FVBW 300 kHz* #Sweep 100.0 ms

LTE Band 4 QPSK 10MHz CH-Low, 100%RB

LTE Band 4 QPSK 10MHz CH-High, 100%RB

[rT T er———

Freq 1.710000000 GHz Ay Type: BMS
- Aughiokd: 10013

Center 1.71000 GHz Spa
#Res BW 100 kHz SVBW 300 kHz* #Sweep 100.0m

vy Type: AME
Awghioad: 100HID

Center 175500 GHz i i Span 20.00 MHz
#Res BW 100 kHz HVEW 300 kHz* #Sweep 100.0 ms (1001 pis)

LTE Band 4 QPSK 15MHz CH-Low, 1 RB

LTE Band 4 QPSK 15MHz CH-High, 1 RB

1.710000000 GHz vy Type: RME
Aughioki: 100413

nter 1.71000 GHz )
BN 150 kHz HVEW 470 kHz*

P ———

M0000 GHz vy Type: AME
Awghioki: 10043

i Spa
SVEIW 470 kHz* #Sweep 100.0 ms {
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LTE Band 4 QPSK 15MHz CH-Low, 100%RB

LTE Band 4 QPSK 15MHz CH-High, 100%RB

o S hashire - bt 54 =

kg Type RNE

Center Froq 4.710000000 GHz
et Awghioat: 100H00

er 1.71000 GHz

#Res BW 150 kHz FVBW 470 kHz*

Ay Type ANE
Awghoat: 100M00

Center 1.75500 GHz &
#Res BW 150 kHz FVBW AT0 kHz* #Sweep 100.0 ms

LTE Band 4 QPSK 20MHz CH-High, 1 RB

[rT T er——— =

kg Type: RME
. Trig- Free Ren Aghload: 100H3D

Ahman & 4B

Span 40.00 MHz
#Foweep 100.0 ms (1001 pis)

Center 1.71000 GHz
#Res BW 200 kHz

#VBW 620 kHz*

Cornpe Sparan, gt 5

vy Type: AME
Awghioad: 100HID

Span 40.00 MHz
#Sweep 100.0 ms (1001 pis)

Center 1.75500 GHz
#Res BW 200 kHz

WVBW 620 kHz*

LTE Band 4 QPSK 20MHz CH-Low, 100%RB

LTE Band 4 QPSK 20MHz CH-High, 100%RB

WAy Type: ANE

1. 710000000 GHz
Awghioad: 100HE

nter 1.71000 GHz
BW 200 kHz

VBW 620 kHz*

Spa
#Sweep 100.0 ms |

kg Type: AT
Awghload: 100H00

Span

SVBW 620 kHz* FSweep 100.0 ms (
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LTE Band 4 16QAM 1.4MHz CH-Low, 1 RB

LTE Band 4 16QAM 1.4MHz CH-High,

Ty

Ay Type AN
Awgitois 1001900

enter Frig 1.710000000 GHz

BVBW 43 kHZ*

Corage Tpaan,

Ay Type ANE
Awghoat: 100M00

Center 1.755000 GHz

#Res BW 15 kHz WVBW 43 kHr*

Foweep IIKI‘.'I g

LTE Band 4 16QAM 1.4MHz CH-High, 100%RB

[rT T er———

kg Type: RME
Awghioad: 10030

. Trig- Free Ren
Ahman & 4B

800 MHZ

Center 1.710000 GHz Spa
#FSweep 100.0 ms (1001 pis)

#Res BW 15 kHz

SVBW 43 kHE*

vy Type: AME
Awghioad: 100HID

Span 2800 MHz
#Sweep 100.0 ms (1001 pts)

Center 1.755000 GHz
#Res BW 15 kHz

SVBW 43 kHE*

LTE Band 4 16QAM 3MHz CH-Low,

LTE Band 4 16QAM 3MHz CH-High, 1 RB

1.710000000 GHz vy Type: RME

Awghioad: 100HE

SVBW 100 kHz*

Spa
#Sweep 100.0 ms |

P ———

Ay Trpe: AME
Awghload: 100H00

MIO000 GHz

Span
FEweep 100.0 ms |

SVBW 100 kHz*
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LTE Band 4 16QAM 3MHz CH-Low, 100%RB LTE Band 4 16QAM 3MHz CH-High, 100%RB

o S hashire - bt 54 =

Ay Type ANE
Awghoat: 100M00

Canter Fraq 1.710000000 GHz iy Type ANE
= - AegHied: 100108

Center 1.710000 GHz

#Res BW 33 kHz FVEBW 100 kHz* FVBW 100 kHz*

[rT T er——— =

kg Type: RME
. Trig- Free Ren Aghload: 100H3D
Ahman & 4B

vy Type: AME
Awghioad: 100HID

Center 1755000 GHz i Span 10.00 MHz
#Res BW 51 kHz SVEW 150 kHz" #Sweep 100.0 ms (1001 pts)

Center 1710000 GHz i Span 10.00 MHz
#Res BW 51 kHz HVBW 150 kHz' #Sweep 100.0 ms (1001 pis)

LTE Band 4 16QAM 5MHz CH-Low, 100%RB LTE Band 4 16QAM 5MHz CH-High, 100%RB

1. 710000000 GHz kg Type: AME o M0000 GHz Ay Type: RME
Awghioad: 100HE e Aghlokd: 100H3S

Span

Spa
SVBW 150 kHz* #Sweep 100.0 ms | s . SVBW 150 kHz* FSweep 100.0 ms (
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